BR 37 % % /DRIVE SYSTEM

| 2 #2024. 2

&5 /NO %5 /SN 4 #%/Name Name X¥E/QTY| #%&i%/Remark
1 272332010002 W, ALYSQ Motor 1 KA. (15 F)
1 920900100121 ®, AL (3iA) HPQ Motor 1 -
1 272398532501 [%m#h 2 (YSQ) Encoder 1 AL K AL
1 255098513251 20 % (HPQ) Encoder 1 Bt A 1 AL
2 272313514001 IR E R GFH) Drive axle 1 IR S AR AR
3 910100300074 $244GB5783-M16x60-8. 8 Bolt GB5783-M16x60-8. 8 4
4 910400100010 4 B GB97. 1-16-200HV The flat washer GB97.1-16-200 h 4
5 910400500010 7% % ¥ GB93-16 Spring washers GB93-16 4
6 910300100010 ¥24GB6170-M16-10 Nut GB6178 M16-8 4
7 910600100019 [ A% 45GB119. 2—16x40 The cylindrical pin GB119.2-16 2
8 910100300052 #2 4 GB5783-M12x40-8. 8 Bolt GB5783-M12x40-8.8 4
9 910400100008 F 4 B GB97. 1-12-200HV The flat washer GB97.1-12-200 h 4
10 910400500008 7% % . E GB93-12 Spring washers GB93-12 4
11 910300100008 $2 £ GB6170-M12-10 Nut GB6178 M12-8 4
12 275015520005 SR AM14x1.5 Nut M14x1.5 10

1
272313514001 38 3h 4+/DRIVE AXLE

&5 /NO %75 /SN 4 #/Name Name #&/QTY| % ii/Remark
1 272398013510 18041 5 % L-JH2143502010 180 Brake L—JH2143502010 1
2 272398013511 18041 5 % R-JH2143502020 180 Brake R-JH2143502010 1
3 910400500019 7% kg Spring washers 8 2
4 272398523501 %15 % B % $B4TJH2142401016 Brake fixed screw JH2142401016 2
5 272398523502 %] 5h 8 % 43 ¥BATIH2142401017 Brake fixed screw JH2142401017 2
6 272398523514 )5 B Z A IRATH Y JH2142401018  |Brake screw washer JH2142401018 2
7 272398523503 %15 55 &k #FJH2142401019 Shield oil seal JH2142401019 2 ® 60% d 80%10
8 910700600041 ¥ 4 457432010 Half shaft bearing 32010 2
9 272398523504 S K 4 % 38 5 JH2142401021 Bearing lock nut JH2142401021 2 M50

10 272398523505 A 3R A Ak 3 B JH2142401022 Lock washer JH2142401022 2

11 272398523506 #6847 JH2142401023 Tire scerw JH2142401023 10 M14%43
12 272398523507 18041 3% JH2142401024 180 Drum brake JH2142401024 2

13 272398523508 ¥ 441 -JH2142401025 Half shaft L-JH2142401025 1

14 272398523509 3 #h 3. % R-JH2142401026 Half shaft assembly R-JH2142401026 1

15 272398523510 RS L A Half shaft lock spring waser 16

16 272398523511 3 441 % SR ATMS*25 Half shaft lock screw M8%25 16

17 272398523512 ¥ 4k 3 JH2142401027 Half shaft seal ring JH21424010] 2 ¢ 40* ¢ 32*8
18 272398523513 12TH & JH2142401028 12T Drive axle tube JH214240102) 1

19 272312011003 AR AR brake cable (L) 1

20 272312011004  |###5h%k brake cable (R) 1




w32 48 /GEAR

2
/
/

TR /./
oW

%75 /SN 4 #%/Name Name ¥2/QTY| % 7%/Remark
272398514001 E MR B E R JH2142402010 Main reducer assembly JH2142402010 1
272398514002 2145 % 5L (L ALE ) JH2142402011 |214 gear case (L) JH2142402011 1
272398514003 214+ % #1R-JH2142402012 214 gear case (R) JH2142402012 1
910700200060 iy N & 4h 7K 6204-2RZ input shaft 6204-2RZ 2
272398514004 214+ % & A JH2142402020 214 Gear assembly JH2142402020 1
272398514005 — 2By N %4 JH2142402021 LV1. input axis JH2142402021 1
272398514006 48 95 3 40 JH2142402022 LV2. gear assembly JH2142402022 1
272398514007 = B3 41 JH2142402023 LV3. gear assembly JH2142402023 1
272398514008 V9 48 35 #JH2142402024 LV4. gear assembly JH2142402024 1
910700200030 Z b 4h 7K 6304-2RZ Bearing 6304-2RZ 2
910700200031 = 4h %k K 6305-2RZ Bearing 6305-2RZ 2
272398514009 & A% 4 JH2142402013 locating pin JH2142402013 2
910700200009 # 1% % #h 7K 6010-2RZ Differential bearing 6010-2RZ 2
272398514010 £ 3% Bl B 7 ¥E4TIH2142402014 Screw JH2142402014 10 M8%25
272398514011 214 £ 1% B 7 & # % R JH2142402040 |214 Differential gear assembly 1
272398514012 — 48 4 N % 31 JH2142402015 Input shaft oil seal JH21424020) 1 d 20% b 45%8
272398514013 o 48 B € 24T JIH2142402016 Gear box screw JH2142402016 8 M8%35
AT JG # % s /WHEEL ASSEMBLY
&5 /NO %45 /SN £ #%/Name Name #%/0TY| % i%/Remark
1 272313012002 B E & (4.00-8— 4R X) tire assembly (4.00-8) 2
1 272313013002 A5 %ok (4. 00-8— 1k K IR HR) tire assembly (4. 00-8—environme] 2 EE 3
2 272315512002 #1468 5% (300x100— 4K X)) tire assembly (300x100) 2
2 272315513002 316 & A& (300x100— 1k X34 £%) tire assembly (300x100—environn 2 P

2023.
2023.

2023.
2023.
2023.
2023.
2023.

2023.

2023.
2023.
2023.
2023.

12.
12.

12.
12.
12.
12.
12.

12.

12.
12.
12.
12.

12
12

12
12
12
12
12

12

12
12
12
12



A2 F & AU B ih 45435 /MOTOR AND OIL TANK INSTALLATION

K5 /NO %44 /SN 4 A% /Name Name ¥ ¥/QTY| #%i%/Remark
1 272319021008 ZEMHR (R Eh) Mounting plate (Hoist motor) 1
2 910400100007 -F# B GB97. 1-10-200HV Washer GB97.1-10-200HV 4
3 910400500007 7% % B GB93-10 Spring washers GB93-10 4
4 910100300036 $R 4 GB5783-M10x25-8. 8 Bolt GB5783-M10x25-8.8 4
5 255032520002 #E ¢ 40x b 11x4 Washer ¢ 40x & 11x4 2
6 255032520003 AR Damping pad 2
7 271519021009 Aok B O 13x ® 10x18 Bushing ®13x®10x18 2
8 910400100005 74 B GB97. 1-6—200HV Washer GB97.1-6-200HV 4
9 910400500005 7% % # HGB93-6 Spring washers GB93-6 4
10 910100300011 $244G6B5783-M6x20-8. 8 Bolt GB5783-M6x20-8. 8 4
1" 271519010002 Ao v & Filler cap 1
12 910400100006 -F- 4 B GB97. 1-8-200HV Washer GB97.1-8-200HV 2
13 910400500006 7% % H# B GB93-8 Spring washers GB93-8 2
14 910100300020 ¥R 4-GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

15 15 272319011001 it 8 A Tank welded 1
16 910800900001 284 8 JB982-20 Washer JB982-20 1

17 255019020015 7% EM20x1. 5 Drain plug M20x1.5 1

18 271598532501 TR Filter 1

19 271532520001 R 0il sucking pipe 1

20 272332510003 R AL GREE) 0il pump motor 1
272332510004 W R WAL (GR ) 0il pump motor 1

A 272319013001 12E % 56 % %, (101-141B) 12E Pump station assembly 1

20251227 £ #7
20251227 2 #7
20251227 % #7



% %2 /FRAME

A5 /N0 %75 /SN 4 #%/Name Name ¥2/0TY| #%7%/Remark
1 272321511001 ERIFL Frame welded 1
2 271521521070 &) AF B Valve stem 1
3 255021520100 AT Driving lever 1
4 255021520099 PRI 4] Preventer pin 1
5 281221521049 Bl 2 AR Fixed plate 1
6 910400100006 4 [{ GB97. 1-8-200HV Washer GB97.1-8-200HV 1
7 910400500006 7% 3% # B GB93-8 Spring washers GB93-8 1
8 910200200053 $%4TGB70. 1-M8x12-8. 8 Screw GB70. 1-M8x12-8. 8 1
9 255021020059 E e F Star grip knob 1
10 910100300071 $244GB5783-M16x45-8. 8 Bolt GB5783-M16x45-8. 8 4
0
4
4 TR 42 /0VERHEAD GUARD
B 5 /NO %74 /SN 4 A% /Name Name #¥/QTY| #%i%/Remark
A 271522011001 IR IF A The top guard welded 1
1 252022020050 7o, 46 X 3 ) Protective tape 3
2 910300100008 ¥ #GB6170-M12-10 Nut GB6170-M12-10 4
3 910400500008 |5 # BGB93-12 Spring washers GB93-12 8
4 910400100008 -4 8 GB97. 1-12—200HV Washer GB97.1-12-200HV 8
5 910100300050 #% 44 GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 8
6 255022020004 BITH & Protective tape 2




5
347 /FLOOR
A5 /NO %75 /9N 4 #%/Name Name ¥2/QTY| % 7%/Remark
1 271518021005 R Cushion 1
2 272318011001 F JRAMSF A Backplane welded (L) 1
3 272318011002 A R ANFE S Backplane welded (R) 1
6
- #7% 4 3% /BALANCED INSTALLATION
&5 /NO /SN 4 A% /Name Name #E/QTY| % i%/Remark
1 272323021001 “F#5 & (12E) Balance weight 1
2 910100100100 ¥F 4 GB5782-M24x100-8. 8 Bolt GB5782-M24x100-8. 8 1
3 910400500013 7% 3% H# B GB93-24 Spring washers GB93-24 2
4 255023020007 HE ©60x O 25%x6 Washer ©® 60x ®25x6 2
5 255023020006 AR Adjustable pad 2
6 281223021007 HA (FLE) Backing plate (Balance weight) 1 By 3
7 910400100005 FH# B GB97. 1-6-200HV Washer GB97.1-6—200HV 2 o
8 910400500005 7% % # B GB93-6 Spring washers GB93-6 2
9 910100300014 2 #-GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8. 8 2




$:)% F 423 /STEERING DEVICE

&5 /NO %75 /SN 4 #/Name Name #&/QTY| % ii/Remark
1 271531511020 7 1) 7 © 202 The steering wheel ®202 1
2 271531521010 |k % Instrument mask 1
3 910200300012 ¥R 4TGB70. 2-M5x12-4. 8 Screw GB70.2-M5x12-4.8 2
4 271531511021 AL B Rotating damper 1
5 940400400001 ¥k K FBM6 Nut M6 3
6 941100100009 2 4TM6x12-8. 8 Screw Mé6x12-8.8 3
7 271531521011 NE 2T 3K Lower seal plate(Instrument mas 1
8 910300100007 B AGB6170-M10-10 Nut M6 GB6170-M10-10 1
9 910400500007 7% % ¥ GB93-10 Spring washers GB93-10 1
10 910400100007 FH# E GB97. 1-10-200HV Washer GB97.1-10-200HV 1
1 910600800002 “F4£GB1096-4x12-A Flat key GB1096-4x12-A 1
12 271531522001 LR S Transition shaft 1
13 910401400011 FU R %M 3% B GB893. 1-37 Circlip GB893.1-37 1
14 910700200045 407K GB276-61904-2RS Bear ing GB276-61904-2RS 1
15 271531512010 AR R IF A Bearing pedestal welded 1
16 505931520002 EAE Link block 1
17 910200200026 ¥R 4TGB70. 1-M5x30-8. 8 Screw GB70. 1-M5x30-8. 8 4
18 910400100004 “F# B GB97. 1-5-200HV Washer GB97.1-5-200HV 4
19 910300500002 #2.£-GB889. 1-M5-10 Nut GB889. 1-M5-10 4
20 910200500012 ¥24TGB818-M3x16-4. 8 Screw GB818-M3x16-4. 8 3
21 271531522018 w42 71 B & Ak Potentiometer mounting plate 2
22 271533510001 %% 41 %5 G13856-05255R03-00256 (200mEncoder GI38S6-052S5R03-00256 1
23 271531512001 e F AT A (R423T) Steering string welded (Potentid 1
24 910300500006 2 A-GB889. 1-M12-10 Nut GB889. 1-M12-10 1
25 910400100008 |- # B GB97. 1-12-200HV Washer GB97.1-12-200HV 1
26 940500200028 EAH5E(GRA) ©12x ®14x7-SF-1 Composite set (shoulder) ®12x ® 14x7 2
27 910100100056 ¥F 4 GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8. 8 1
28 910400200004 K # [ GB96. 1-10-200HV Large washer GB96. 1-10-200HV 1
29 271531510006 w8 F4% The adjustable handle 1
A 271531512003 LK 4h Bk (R Az ) Transition shaft assembly (Poten 1




3G #Hr4-% /STEERING AXLE INSTALLATION

J#5 /N0 %5 /SN 4 #%/Name Name #E/QTY| % i%/Remark
1 920900100090 AL (ER) Motor 1
2 910100300023 $Z 4 GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8. 8 4
3 910400500006 7% % % 8 GB93-8 Spring washers GB93-8 7
4 910600800021 “F-4£GB1096-8x32-A Flat key GB1096-8x32-A 1
5 272316021032 10B%4 #5 10B chain wheel 1
6 271514021004 #E O IX D 28X2 Washer ®9X® 28X2 1
7 272315521005 JG % B 3R A Back wheel bolt 12
8 272316010001 e AR Kk Steering axle 1
9 | EROE Steering wheel 2 LB AT 3 R
10 910200400019 ¥R 4TGB70. 3-M6x25-8. 8 Screw GB70. 3-M6x25-8. 8 2
11 272316021037 Sk (B F) Cushion (chain) 2
12 255032520003 AR Damping pad 2
13 910400100008 - # B GB97. 1-12-200HV Washer GB97.1-12-200HV 2
14 910300100008 $2#-GB6170-M12-10 Nut GB6170-M12-10 2
15 272316021013 L e Chain bolt 2
16 272316021033 10B-144 & 10B-1 bolt 1
17 910400500008 7% & # B GB93-12 Spring washers GB93-12 1
18 910100300051 ¥R 4-GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8. 8 6
19 272316021036 bR Chain guard 1 20250821 7% %4 #5272316021007
20 910100300020 B A+GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8. 8 3
Y 920200400008 BRI X Proximity switch 1
272333010029 3235 FF AN i8-G12-0P6L (600mm) Proximity switchNi8—G12-0P6L (60 1 5-011:8 4% % 4% )
22 272316021035  |#EFF R LR Stent (Proximity switch) 1
9
# ¥4 /STEERING AXLE
&5 /NO 275 /SN 4 #%/Name Name ¥%/0TY| %7f/Remark
1 272316021025 FF A& IR AM27x2 Slotted nut M27x2 1
2 910600600038 7 o 4§GB91-5x45 Split pin GB91-5x45 3
3 910400100015 T4 [8GB97. 1-27-200HV Washer GB97.1-27-200HV 1
4 272316011002 R IT A Chain sprocket welded 1
5 910200200057 #%4TGB70. 1-M8x20-8. 8 Bolt GB70.1-M8x20-8.8 2
6 910300100006 ¥R #GB6170-M8-10 Nut GB6170-M8-10 2
7 272316021011 HE O47x ©31x3 Washer ®47x ®31x3 1
8 910700600002 %5 7K GB297-30206 Bearing GB297-30206 1
9 272316021031 F IR Support hub 1
10 910700600004 %h 7K GB297-30208 Bearing GB297-30208 1
11 910800700004 R 3E: Framework oil seal 1
12 910600800026 “F-4£GB1096-10x30-A Flat key GB1096-10x30-A 1
13 272316011001 3 MR AR A Steering axle welded 1
14 272316021022 Lo Hub cap 2
15 272316021023 FF A& 2R EEM24x2 Slotted nut M24x2 2
16 910400100014 -7 4 8 GB97. 1-24-200HV Washer GB97.1-24-200HV 2
17 910700600015 4h 7K GB297-32005 Bearing GB297-32005 2
18 272316021021 JG 3 Rear hub 2
19 910700600045 4h 7K GB297-32007 Bearing GB297-32007 2
20 910800400026 i8N Shield block 2
21 254198526070 HE IR Hub bolt 12




22 254198526071 HEIRA Hub nut 12
A 272316011003 BBE R Hub assembly 1
10
J A5 % #4523 /SEAT COVER INSTALLATION
&5 /NO %75 /SN 4 #/Name Name #8/QTY| % ii/Remark
1 272321011002 # %4F 4 (12E) Lid welded 1
2 910100300024  |#%4£GB5783-M8x30-8. 8 Bolt GB5783-M8x30-8. 8 4
3 910400100006 |- # [8GB97. 1-8-200HV Washer GB97.1-8-200HV 4
4 910400500006 7% 5% 4 [F1GB93-8 Spring washers GB93-8 4
5 272321021008 BeEMR () Hinge plate(R) 1
6 271521021015 )8 AR Adjustable pad 2
7 271521021007 [ 2 AR (TR & 22 &) Fixing plate 2
8 940500200028 2A5E(HR) ©12x D 14x7-SF-1 Composite set (shoulder) ®12x® 2
9 271521021043  [E 1 #RAEM10x19 Hinged bolt M10x19 2
10 255022521093 %3 % (180° ) Sealing strip(180° ) 0. 8m
11 910300100004  |#%4-GB6170-M5-10 Nut GB6170-M5-10 2
12 255021020067 [k File 4
13 910200500040  |#%4TGB818-M5x16-4.8 Screw GB818-M5x16-4.8 2
14 910200500056  |#%4TGB818-M6x35-4. 8 Screw GB818-M6x35-4. 8 7
15 910300500003  |%%#-GB889. 1-M6-10 Nut GB889. 1-M6-10 7
16 271521021003 [ & %46 F Top cover 1
17 272321021009 Ak () Hinge plate(L) 1
18 255021020020 [ F Shake handshandle 1
19 910300500006 #% #GB889. 1-M12-10 Nut GB889. 1-M12-10 1
20 255021020052 A& (T 2) Dead bolt 1
21 255021010010 [ & i Lock 1
22 255021020071 LES3C &) Adjustment pad (cushion) 2
23 255021020068 |4+ # cushion 2
24 910200400019  |#%4TGB70. 3-M6x25-8. 8 Screw GB70. 3-M6x25-8. 8 2
25 910400100005  |*F# [8GB97. 1-6-200HV Washer GB97.1-6-200HV 2
26 255021020046 trir B ©35 Guard circle ®35 1
27 910300100006  |¥%#-GB6170-M8-10 Nut GB6170-M8-10 2
28 940400100028 A, 5% % 500N (D620) — & 4 Air spring 500N (D620)~ self log 1
11
M 174 3 /SIDE DOOR INSTALLATION
A5 /NO %75 /SN 4 #%/Name Name #2/QTY| %&i%/Remark
1 272321011001 IS Right side door welded 1
2 910100100023  |#%4£GB5782-M8x45-8. 8 Bolt GB5782-M8x45-8. 8 4
3 255012020012 R ABEE Polyurethane pipe 4
4 910300100006 #2#GB6170-M8-10 Nut GB6170-M8-10 4




12

/& B 4= % /VALVE COVER INSTALLATION

A5 /NO A /SN 4 #2/Name Name #2/QTY| %&i%/Remark
1 271521021001 5% RT R Multitandem valve cover 1
2 271521011005 FHILEMIF A Control hole cover plate welded 1
3 910200500040 ¥ 4TGB818-M5x16-4. 8 Screw GB818-M5x16-4.8 4
4 910400100005 F- 3 [ GB97. 1-6-200HV Washer GB97.1-6-200HV 2
5 910400500005 7 3k 4 8| GB93-6 Spring washers GB93-6 2
6 255021020051 IR(ATE) Bracket (Multitandem valve cover 1
7 940801500001 + K IRAM6 Nut M6 2
8 271521021044 R % %R () Cover bracket (R) 1
9 910200500053 42 4TGB818-M6x20-4. 8 Screw GB818-M6x20-4. 8 4




13

A%k 224 B 4% /INSTRUMENT FRAME COVER INSTALLATION

J#5 /N0 % /SN 2 #%/Name Name %%/QTY| % i%/Remark
1 271521021004 NERALEZ Meter rack left cover 1
2 271521021006 BERFTZ Meter rack middle cover 1
3 910200500053 %% 4TGB818-M6x20-4. 8 Screw GB818-M6x20-4.8 7
4 940801500001 F K IR EEM6 Nut M6 1
5 271521021005 BERE R Meter rack right cover 1
14
33 £ 4| 3h 5% /PARKING BRAKING
J#5 /N0 %5 /SN 4 #%/Name Name #%/QTY| % i%/Remark
1 271512011001 54 Hand brake 1
2 910400100006 -4 [ GB97. 1-8-200HV Washer GB97.1-8-200HV 4
3 910400500006 7% % 4 £ GB93-8 Spring washers GB93-8 4
4 910100300022 % 4: GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
5 271512021002 AR X B 2R Bracket (travel switch) 1
6 920200300009 AT % travel switch 2
7 910200500012 #%4TGB818-M3x16-4. 8 Screw GB818-M3x16-4.8 2
8 910400500002 7% & # 5 GB93-3 Spring washers GB93-3 4
9 910300100006 #% #-GB6170-M8-10 Nut GB6170-M8-10 2
10 271512012001 dE AR Transition socket 2
1 271512013001 FH 4 Handbrake cable 2
12 271512021001 ZREIR B Mounting bracket 1
13 910200500010 % 4TGB818-M3x8-4. 8 Screw GB818-M3x8-4.8 2




15
B 3h 3 s 52 % /SERVICE BRAKE INSTALLATION
)?"%‘/NO 275 /SN /Z’ﬁ:/Name Name X2 /QTY %‘;i/Remark
1 275011520020 #) 5 i AR Brake oil cup 1
2 272011520010 X5 (hAR) Bracket (oil cup) 1
3 910400100006 -4 [8 GB97. 1-8—200HV Washer GB97.1-8-200HV 2
4 910400500006 7% % 4 £ GB93-8 Spring washers GB93-8 2
1 5 910100300024 ¥ 44 GB5783-M8x30-8. 8 Bolt GB5783-M8x30-8. 8 1
2 6 911000600001 % §5QC/T390- (11-14) Hose clamp QC/T390-(11-14) 2
3 7 900200301003 HARE O8x D11 Rubber hose ®8x ® 11 1
8 271511511002 5 RE Brake steel pipe welding 1 1
5 9 271511511003 HFh M E 2 Brake steel pipe welding 2 1
\‘p/ 10 271511511001 Jip ) 5 s &, Pedal brake assembly 1
11 910200200142 ¥24TGB70. 1-M10x20-12. 9 Screw GB70. 1-M10x20-12.9 4
6 | 12 910400500007 7% % % € GB93-10 Spring washers GB93-10 4
13 910400100007 -4 8 GB97. 1-10-200HV Washer GB97.1-10-200HV 4
7
8
9
16
Jp 41 3 % A% /SERVICE BRAKE
\-4
&5 /N0 Zm#5/SN 4 #/Name Name X2/QTY| #%&i%/Remark

1 910100300009 ¥ 44 GB5783-M6x12-8. 8 Bolt GB5783-M6x12-8. 8 1
2 910400500005 72 % 4 2 GB93-6 Spring washers GB93-6 1
3 910400100005 -4 [8 GB97. 1-6-200HV Washer GB97.1-6—200HV 1
4 255011510003 W H4h ©16x135 With trunnion®16x135 1
5 940500100006 2 A%E d16x b 18x15-SF—1 Composite set ®16x®18x15-SF-1 1
6 910300100006 2 AGB6170-M8-10 Nut GB6170-M8-10 1




7 910100300025 ¥R #-GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8. 8 1

8 271511511005 FEMF A Pedal welding 1

! 9 255011520013 %R H Rubber pedal 1

10 275211521013 ESE 3 Tension spring 1

. 11 910600700033 4¥ 45 GB882-B10x30x3. 2 Pin GB882-B10x30x3. 2 1

12 910100300037 ¥ 44GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8. 8 2

G, 13 251211511004 # Bk Brake master cylinder 1

14 910600600026 7 2 4§GB91-3. 2x20 Cotter pin GB91-3.2x20 1

1 15 910300100007 ¥R #-GB6170-M10-10 Nut GB6170-M10-10 2

16 910400500007 7 % E GB93-10 Spring washers GB93-10 2

17 940500100048 2 4% $10x ¢ 12x8-SF-1 Composite set ¢ 10x ¢ 12x8-SF-1 1

18 271511511004 Jop ) B ZRIF A Foot brake holder welding 1

19 910600600017 7 2 4§GB91-2. 5x16 Cotter pin GB91-2.5x16 1

20 255011520010 R Damping pad 1

16
18 3
17
% 2 ¥ R () /MULTIPLEX VALVE OPERATION (two)
A% /NO %% 7 /SN 4 A% /Name Name #8/QTY| %&i%/Remark

1 281824520002 FAHIK (R4-2) Handle ball (Titled-Black) 1

2 271524511005 YA A (R4 Joystick welding (tilt) 1

3 272324511001 B WA Bk (R Fe40) Joystick assembly (lifting) 1

4 255024520065 rE protector 2

5 940500100006 8 A% O16x D 18x15-SF-1 Composite set ®16x®18x15-SF-1 4

6 255024510009 i B4 © 16x168 With trunnion ®16x168 1

7 910400100005 “F#H# [EGB97. 1-6-200HV Washer GB97.1-6—200HV 9

8 910400500005 7% % B GB93-6 Spring washers GB93-6 7

9 910100300009 ¥Z 4 GB5783-M6x12-8. 8 Bolt GB5783-Mé6x12-8. 8 5

10 910400100007 “F#H# B GB97. 1-10-200HV Washer GB97.1-10-200HV 6

11 910400500007 7 3 4 8 GB93-10 Spring washers GB93-10 6

12 910100300036 ¥Z 4 GB5783-M10x25-8. 8 Bolt GB5783-M10x25-8. 8 4

13 271524521017 HEBEAT Connecting rod 2

14 910300100006 ¥R #-GB6170-M8-10 Nut GB6170 M8-10 2

15 255025020003 I3k joint 2

16 941100800001 4 45B4. 75x20-c1B Pin B4.75x20-c1B 4

17 910600600011 FF o 4§GB91-2x12 Cotter pin GB91-2x12 4
18 271524511001 % 3% IR (Z3%) Multiple valve (two) 1 o
18 271524512001 % 3618 (=3 A IR) Multiple valve (two) solenoid V| 1 E

19 272324521028 AL % I 42 (A2 12E) Bracket (travel switch) 1

20 272324521027 A2 X Z R (12E) Bracket (12E) 1
FT] A 255098511010 o, 7% R — 2K % Solenoid valve 1 HE
| \C@b | 21 255098512001 |4 1A & 8 (24V) —— ' b 3% Solenoid coil (24V) i R
B2 2 . 22 255098512002 | 4% i [ % — 7 2k 3% Solenoid valve spool 1 o

255024520023

2023.12.25

2024.11.05
2024.11.04
2024.11.04
2024.11.04

2025.4. 19 2 & F4m 3k



18

2 353 3R (=.8£) /MULTIPLEX VALVE OPERATION (three)

|2025. 4. 19 % #% 4 3%

|2025. 4. 19 % #% 4 5%

2025.4.19 %2 %.24° 4

2025.4.19 % %.24° 4

|2025. 4. 19 % 7% 4 3%

|2025. 4. 19 % #% 4 3%

|2025. 4. 19 % #% F 4 5%

55 /NO A /SN 4, #%/Name Name %%/0TY| % iz/Remark
1 281824520003 [F 49k (& £L1-R) randte batt Anttachmenti 1 255025020002
2 271525011006 FYATIEA (B E1) Joystick welding (tool1) 1
3 281824520002 FA9K (MR 4H-2) Handle ball (Titled-Black) 1 255024520023
4 271524511005 FRYPATIF S (R4 Joystick welding (tilt) 1
5 272324511001 R YAT B nk (A2 4 42) Joystick assembly (lifting) 1
6 255024520065 FE protector 3
7 940500100006 2 4% O16x D 18x15-SF-1 Composite set ® 16x ® 18x15-SF-1 6
8 255024510009 i H-4h © 16x168 With trunnion ®16x168 1
9 910400100005 -4 [ GB97. 1-6~200HV Washer GB97.1-6-200HV 9
10 910400500005 7 3 [ GB93-6 Spring washers GB93-6 7
11 910100300009 474+ GB5783-M6x12-8. 8 Bolt GB5783-Méx12-8.8 5
12 910400100007 -4 8| GB97. 1-10—-200HV Washer GB97.1-10-200HV 6
13 910400500007 7 % 4 E GB93-10 Spring washers GB93-10 6
14 910100300036 #F4:GB5783-M10x25-8. 8 Bolt GB5783-M10x25-8.8 4
15 271524521017 EIEAT Connecting rod 3
16 910300100006 #%4-GB6170-M8-10 Nut GB6170-M8-10 3
17 255025020003 &k joint 3
18 941100800001 44 4hB4. 75x20-c1B Pin B4.75x20-c1B 6
19 910600600011 7 2 4{GB91-2x12 Cotter pin GB91-2x12 6
20 272323520033 F£ 3k (812 B ) 10-M20x1. 5-M14x1. 5-24|Joint (bend) 10-M20x1. 5-M14x1. 5-2) 2 271523520007
21 272323520032 F£ K (812 B ) 10-M20x1. 5-M14x1. 5-24[Joint (bend) 10-M20x1. 5-M14x1. 5-2) 2 271523520008
22 271525011001 % 36 "] (Z3%) Multiple valve (three) 1 A
22 271525012001 % 3] (= Ff W 2%/ ) Multiple valve(three) solenoid 1 3 2023.12. 25
23 272324521028 FTAZTF X F 2R (A2 HH12E) Bracket (travel switch) 1 HEE
23 B
24 272324521027  |[ATAEFF X 5 (12E) Bracket (12E) 2 Ex 3 2024.11. 05
A 255098511010 | &% & — o & 5% Solenoid valve 1 HE 2024.11. 04
25 255098512001 v, 7 I]] 4%, 1B (24V) — o 2 3¢ Solenoid coil (24V) 1 HE 2024.11. 04
26 255098512002 W, 5 7] 7] % — v & L Solenoid valve spool 1 *HE 2024.11. 04
19
% %R @ W (WE) /MULTIPLEX VALVE OPERATION (four)
&5 /N0 AL /SN 4 A% /Name Name ¥%/0TY| %7f/Remark
1 281824520004  |FAa3k (B A2-%) randie batt Anttachments 1 255025520002
2 271525511007 BUATIFS (BE2) Joystick welding (tool 2) 1
3 281824520003  |F 483k (& £1-2) randte batt Anttachmenti 1 255025020002
4 271525011006 BUATIES (BE) Joystick welding (tool 1) 1
5 281824520002 FAmR (R4-2) Handle ball (Titled-Black) 1 255024520023
6 271524511005 FRYPATIFE (R4 Joystick welding (tilt) 1
7 272324511001 R YAT B nk (A2 4 42) Joystick assembly (lifting) 1
8 255024520065 & protector 4
9 940500100006 2 4% O16xD18x15-SF-1 Composite set ®16x® 18x15-SF-1 8
10 255024510009 i H-#h © 16x168 With trunnion ®16x168 1
11 910400100005 -4 8| GB97. 1-6-200HV Washer GB97.1-6-200HV 9
12 910400500005 7% 3 H GB93-6 Spring washers GB93-6 7
13 910100300009 %4+ GB5783-M6x12-8. 8 Bolt GB5783-Méx12-8.8 5
10 1" 14 910400100007 -4 8 GB97. 1-10—-200HV Washer GB97.1-10-200HV 6
15 910400500007 7% % 4 E GB93-10 Spring washers GB93-10 6
16 910100300036 $% 42 GB5783-M10x25-8. 8 Bolt GB5783-M10x25-8.8 4
17 271524521017 EIEAT Connecting rod 4
121 18 910300100006 ¥2#-GB6170-M8-10 Nut GB6170 M8-10 4




19 255025020003 K joint 4
20 941100800001 44 4hB4. 75x20-c1B Pin B4.75x20-c1B 8
21 910600600011 JF 2 4§GB91-2x12 Cotter pin GB91-2x12 8
22 272323520033 |4 % (52 F) 10-M20x1. 5-M14x1. 5-24[Joint (bend) 10-M20x1. 5-M14x1.5-9 2 271523520007 2025. 4,19 % 74 24° %
23 272323520032 |4k (4% %) 10-M20x1. 5-M14x1. 5-24]Joint (bend) 10-M20x1. 5-M14x1.5-2 2 271523520008 2025.4.19 % %24° %
24 272324521028 TR X I 4 (&2 H12E) Bracket (travel switch) 1
25 272324521027 FrA2 T % % 2R (12E) Bracket (12E) 3 2024.11. 05
26 271525511001 % 34 1R (W BR) Multiway valve (four) 1 g
26 271525512001 % gk (v HE @ 5% R ) Multi way valve (four) solenoid 1 i
A 255098511010 W, 2% IR — o B 5% Solenoid valve 1 TR 2024.11.04
27 255098512001 W, 2 7] 4% ) (24V) — v 2 3% Solenoid coil (24V) 1 HER 2024.11.04
28 255098512002 W, 225 &) 7] s — v k% Solenoid valve spool 1 HE 2024.11. 04
20
# JE % %/HYDRAULIC SYSTEM
}?’%‘/NO %7 /SN 4 #r/Name Name % Z/QTY £&-7%/Remark
1 272323520031 K (B2 E)12-M18x1. 5-M22x1. 5-24|Joint (bend) 12-M18x1. 5-M22x1. 5-2 1 281244529001 2025. 4. 19 % 7% 24° 4
2 272323520032  |#k (812 F) 10-M20x1. 5-M14x1. 5-24[Joint (bend) 10-M20x1. 5-M14x1. 5-2 1 271523520008 2025. 4. 19 & 7 24° %
3 272323520033  |#k (812 F) 10-M20x1. 5-M14x1. 5-24[Joint (bend) 10-M20x1. 5-M14x1. 5-2 1 271523520007 2025. 4. 19 & 7 24° %
4 282323520007 2k (B2 E)12-M20x1. 5-M22x1. 5-24|Joint (bend) 12-M20x1. 5-M22x1. 5-2 1 255044020143 2025. 4. 19 # 7% 24° 4
5 255023510002 Bk #HET)16-M22x1.5- D 25 Joint (bend) 16-M22x1. 5- ® 25 1
6 272323529601 R E ¥ (135° ) 12-L450-15C-24° [Hydraulic pipe assembly (135° )1 1 271523520003 2025. 4. 19 £ #24° 4
7 272323529602 |#®JE ‘% & Ak (5+)8-1450-15C-24° Hydraulic pipe assembly (Extrad 2 272323520017 2025. 4. 19 £ #%24° %
8 255023520021 R (2 ) Rubber hose (return oil) 1
9 911000600004 "% 2 QC/ T390~ (34-38) Hose hoops QC/T390- (38-34) 2
10 272323520034 #K (47 E)12-6G3/8-M18x1.5-24° |Joint (bend) 12-G3/8-M18x1. 5-24° 1 271523520005 2025. 4. 19 % 7% 24° 4
11 272323529603 |#%/EE &R (907 )8-1500-1SC-24°  |Hydraulic Tube Assembly(90° )81 1 272323520016 2025. 4. 19 £ 7%%24° 4
12 251223510012 Kk (=i8) 7-2xM14x1. 5-M16x1. 5-24°|Connector (tee) 7-2XM14X1.5 — M 2 255023510012 2025. 4. 19 ¥ 7k 24° 4
13 272323529604 |%/EE &R (90° )8-1340-1SC-24°  |Hydraulic Tube Assembly(90° )81 1 255023520016 2025. 4. 19 £ 7% 24° 4
14 272323529605 R E & (90° ) 15-1L470-2SC-24° |Hydraulic Tube Assembly (90° )15 1 272323520030 2025. 4. 19 & 7% 24° 4
15 950700300011 [FR3& A Speed limit valve 1 950700300006 2025. 4. 19 £ 7% 24° 4
16 272344019007 EARET 951 Speed limit valve joint 1 272344019005 2025. 4. 19 # 7% 24° 4k
17 910100300034  |%%4£GB5783-M10x16-8. 8 Bolt GB5783-M10x16-8. 8 2
18 910400100007 F#H# E GB97. 1-10-200HV Washer GB97.1-10—-200HV 2
19 910400500007 3¢ 3% # B GB93-10 Spring washers GB93-10 2
21
W, %, % 4/ELECTRIC SYSTEM
E’%/NO %7 /SN 4 #r/Name Name ¥ Z/QTY #&-7%/Remark
1 920200700066 =489 X ON16-A6 Sensor QN16—-A6 1 Opiton
2 920200300053 A FF =CZ-7124 Micro switch CZ-7124 1 2025%E11HJ5  ]|2025.10.21 2 7%
3 920200300048 th#h FF %< Z-15G022-B Micro Switch (Z-15G022-B) 3 20254F11 H J& 2025.10. 21 2 %
4 272333010020 AL & LVM1640-NL Display (LVM1640-NL) 1 202444 A §i




4 272333010023 | BLA&LVM1640-NL Display (LVM1640-NL) 1 2024454 )5
” " 5 272333511001 BT AR 8 Combination switch JK361CXNL/3 1
/_ 6 920200200031 HARC T K (— 4 k) Key switch 1
S . 7 920200100020 2.1% FF % GSLA5-22PN-40-GO1/R Emergency StopSwitch (GSLA5-22PN 1
ped ;w 8 920800100002 |4k ¥ % DC24V-HFV4 Relay DC24V-HFV4 2
9 920201000002 Ty 3% I % JK231 Pedal Switch (JK231) 1
jﬂ 10 920500100001 w9\ 125-DC24V Horn (125-DC24V) 1
[j 2 " 11 922000100005  |i7 % 8 SG6252-24V Flasher$G252-24V 1
= E \ " 12 920100400008 F 4 £2 £-BX2081X Fuse boxBX2081X 1
i]l1] Ko s 13 921900100017 [4% 4 ZWDC30ONI DC-DC8OV/24V 1
3 - hw s 14 920200200075 FUC-B245 & % 4l 5% Fingerprint unlock FUC-B2 1 Opiton
| 15 920200800050 HAR IF % LR-RH-31 F# FF % LR-RH-31
:& 16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
‘ 17 920200800020 A FF %X YB-nuol i-003 Warp Switch (YB—nuoli—-003) 1 Opiton
18 920500100002 o o\ ¥ 78 %2 DJB-24B Buzzer (DJB-24B) 1
19 921700100017 ik %DTJ01306 Accelerator (DTJ01306) 1
20 272333216001 W, 35 20 4 (37 4612E- 7 CAN:E 7.) Control ler Assemb |y (3R12E-CAN) 1 20254E11 f J5
21 272333010035 % % %% & (A7 #6-3R12E-CAN) Control harness (3R12E-CAN) 1 20254E11 [ J5
22 920200300018 A FF £ LXW5-A11G1 micro switch LXW5-A11G1 1
23 272333010029 F2 5 - #Ni8-G12-0P6L (600mm) Proximity switch Ni8-G12-0P6L (4 1
24-28 272333014007 4% 2595 % i 3R10-12E Connecting cable assembly 3R10- 1
29 920900100090 5 1) . HL4BVA00W Steering motor48V400W 1
30 272333010034  |AZFHHahFE R OLW6=P122L03 Micro—swith—for +fting CLWe—PY 1 2025411 H J5
31 920200300009 8 #h FF %RV-166—1C25 Microswith RV-166—-1C25 1
22
¥ %, & %4/ELECTRIC SYSTEM
&5 /NO %7 /SN 4 A% /Name Name X¥Z/QTY| #4i%/Remark
1 255034510002 JEHT TP 40T R Left front roof guard frame lig 1
2 255034510003 ORI TR AT R Right front roof guard frame li 1
3 255034510004 JEHEITERR Rear combination light harness 1
4 922000100001 T PDL-LXZM-1 Lamp PDL-LXZM-1 3
5 922000100014 JTA-LJD-AL Lamp A-LJD-Al 2 FOREEGAT
6 922000100059 JTFLDJ-JSD-002 Lamp FLDJ-JSD-002 2 TREEAT
. 922000100028 JTRB-1590-1 Lamp RB-L590-1 2 BT
922000100027 JTRB-L590 Lamp RB-L590 2 HLLE AT
922000100014 $TA-LJD-AL Lamp A-LJD-AIl 1 AURIEELT
922000100028 ¥TRB-L590-1 Lamp RB-L590-1 1 BHARLDERAT
8 922000100027 JTRB-L590 Lamp RB-L590 1 BB AT
922000100032 §TOW-6202 Lamp OW-6202 1 UG FAT
922000100041 §TOW-6202 Lamp OW-6202 1 UGG R
9 922000100053 ¥TFLDJ-SSWD—-003LED Lamp FLDJ-SSWD-003LED 2 JERHEAT
10 922000100051 ¥TFLDJ-JSD-002 Lamp FLDJ-JSD-002 1 oRAT

2025.10. 21 2%
2025.10. 21 2%

20250328 & 7%

2025.10.21 2 %
2025. 04. 29




23

272398501023 = %] 2/ CONTROLLER

A% /NO %74 /SN 4 #r/Name Name ¥%&/QTY| #&7%/Remark
1 272333011004 454 (3R12E) Aluminum plate (3R12E) 1
2 920100400008 B % 22 £BX2081X Fusebox BX2081X 1
272398519001-S00 [LVM48S20-3R12E-T LVM48S20-3R12E-T 1 72 5| A R (500K)
3 272333011001 12 %) ZLVM48S20 Controller LVM48S20 1 T 75 S N |
272398519003-S12 |LVM48S20-3R12E-T LVM48520-3R12E-T 1 2 5| R e ek (125K)
, 6 4 5 272333011011 42 %) %5 LVM48S20 Control ler LVM48S20 1 BRSNS |
- 272398519002-S00 |DVM48S05-NL-EPS-3R12E-S DVM48S05-NL-EPS-3R12E-S 1 e 1A BB A A 7 (500K)
5 7 — O 5 . 272333011002 |42 #] & DVM48S05-NL-EPS Control ler DVM48S05-NL-EPS 1 BT A
|~ | NOEE: T <§ ?jﬁ 272398519004-512 |DVM48S05-NL-EPS-3R12E-S DVM48S05-NL-EPS-3R12E-S 1 g ) R AP A A (125K)
== - D S —— 272533010014 |4 4| % DVM48S05-NL-EPS Control ler DVM48SO5-NL-EPS L [EEAEE A
@ @:}/A 5 922000100005 *7SG252-24V Lamp SG252-24V 1
6 920800100010 Yk W, % CMA36-S—-DC48Y Relay CMA36-S-DC48V 1
7 272333020001 4R 4k (3R12E-01) Copper bar (3R12E-01) 2
8 920700100025 3 fik 2 DCA8V-GSZ1-200M-NL Contactor DC48V-GSZ1-200M-NL 2
9 921300400004 FAEME B (180%) Main contactor fixing part (180 2
10 920100100007 FR 1 £2150A (2 4}) Fuse 150A (plastic) 1
| 1 272333020003 4R HE (3R12E-03) Copper bar (3R12E-03) 1
12 920100100003 P 22 60A (B A1) Fuse 60A (plastic) 1
13 920100100008 AR 22200A () Fuse 200A (plastic) 1
14 272333020002 4R #E (3R12E-02) Copper bar (3R12E-02) 1
15 272333011008 # 3 % -T4+-6-8-5-200 Connection |ine-T4+-6-8-5-200 1
16 272333011009 i 3 & -T5+-6-6-5-160 Connection |ine-T5+-6-6-5-160 1
17 920100400002 PRI 2 2 SYY FUSE HOLDER SYY 3
25
% ¥ % /BATTERY
A% /NO %% 75 /SN & #r/Name Name ¥ Z/0TY| 4&-i%/Remark
272337010006 % 3| ¥, %.48V210Ah Traction battery48V210Ah 1 T
272337010007 % 3| ¥, 38.48V165Ah Traction battery48V165Ah 1 A
! 272337010008 % 7| ¥ #.48V180Ah Traction battery48V180Ah 1 AL ER
{ 272337012002 |42 %51, 2V135Ah Li battery 51.2V135Ah 1
272337012003 42 %, .51, 2V175Ah Li battery 51.2V175Ah 1
272337012004 2%, %051, 2V230Ah Li battery 51.2V230Ah 1
921000200516 % %, % 48V35A (L. ) Charger WT48V35A 1 B W 5
4 921000200619 7% £ 48V25A (Bk) Charger WT48V25A 1 165Ah/180Ah . ;¢ Ji]
921000200620 7 % £ 48V35A (Kk) Charger WT48V35A 1 210Ah . 5t ]
252136512123 7 %, 2 48V100A-R160 &% Li charger 48V100A 1 LA
. 252136516029 % % % 48V50A-R160 7 7% Li charger 48V50A 1 b oW %
//
e P
~L
2
e




26

B X /FORK
&5 /NO %75 /SN 4 #/Name Name #2/0TY| % i%/Remark
A 940100100001 4 11 AR L100x35x920 Fork 100 x35x920 2
A 940100100002 H4 1| AR X100x35x950 Fork 100 x35x950 2
A 940100100003 HA4 I AR X100x35x1070 Fork 100 x35x1070 2
A 940100100004 H A4 1| ARG L100x35x1150 Fork 100 x35x1150 2 8.4 /inc. 1-2
A 940100100005 B4 1 AR L100x35x1220 Fork 100 x35x1220 2
A 940100100006 4 11 AR X 100x35%x1370 Fork 100 x35x1370 2
A 940100100029 A4 11 AR 4T X 100x35%x1520 Fork 100 x35x1520 2
1 A % XAk Fork body 2
2 253098514101 P B R Lift pin assembly 2
28
R4+ £/TILT CYLINDER
5 /NO %7 /SN 4 #%/Name Name #8/0TY| %-7Z/Remark
A 272320511001 ZEARFih£13/5 Tilting cylinder 3/5 1 H <4000
A 272320511003 AR 4% i £1.3/5 Tilting cylinder 3/5 1 H <4000
/ L A 272320511002  |A A4} 443/3 Tilting cylinder 3/3 1 H >4000
e A TN A 272320511004  |& R4t 4£c3/3 Tilting cylinder 3/3 1 H >4000
B 272398510007 B SO (R4 ) Seal package (inclined oil cylinder) 1
1 A % 4 A&20 Joint bearing 20 2
2 A FL R 34 45 18 20 Hole with Retaining ring 2




&8

3 A H 373 earrings3 1
4 A :é’_ :ﬁ :‘»\E ER) U%M1 0X1 Straight through type pressure injector nozzle M10 2
5 A ¥ #GB6171-M20x1. 5-10 Nut GB6171-M20x1.5-10 1
6 A % 4 B 30X38X5/6. 5 Shaft 1
7 A % 2 B 30X40X6 Block slice 30X40X6 1
8 A Hf #4130X40. 7X4. 2 UN30X40. 7X4. 2 1
9 A MNELE Guide sleeve 1
10 A O 7 B 70X3. 1 O-rings 70X3.1 1
11 A 4R 27K 30X 34X 25 Joint bearing 30 X 34 X 25 1
12 A EEATE A The piston rod 1
13 A LA %EHE Hole with 56 x63x6 1
14 A X ARIF30X 34X 25 Bearing ring 30 X 34X 25 1
15 A £LH Cylinder liner 1
29
® X (A&%&TT1%)/FORK ARM CARRIER (stand mast)

&5 /N0 %4 /SN 4 A% /Name Name ¥2/0TY| % 7%/Remark
1 271540511001 145 RIF4A (825x878) Shelf welding (825x878) 1
2 910100300050 ¥F 4 GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008 % 3% # B GB93-12 Spring washer GB93-12 4
4 910400100008 -4 B GB97. 1-12—200HV The flat washer GB97.1-12-200 HV 4
5 271538011001 R XRIFE (ZBARENTR) Fork rack (standard mast) 1
6 940200300003 8 5% # D70. 6-range=43.5-47.5 Composite roller ¢ 70.6- 4
7 910401300018 #h A 5% b4 4% B GB894. 1-35 Axis with elastic catch GB894.1-35 4

30




T4 (AF#1T2) /MAST (stand mast)

&5 /N0 Zm /SN 4 #/Name Name ¥2/QTY| %7f/Remark
1 272344012001 M "% (2500) Inner mast (2500) 1 H=2500
1 272344012002  [A 1712 (2700) Inner mast (2700) 1 H=2700
1 272344012003 7 "1 %8 (3000) Inner mast (3000) 1 H=3000
1 272344012004 M "% (3300) Inner mast (3300) 1 H=3300
1 272344012005 M "% (3500) Inner mast (3500) 1 H=3500
1 272344012006 M "% (3700) Inner mast (3700) 1 H=3700
1 272344012007  [A 172 (4000) Inner mast (4000) 1 H=4000
2 275244020003 Sk 36,56 The hoop 2
3 275244020004 A 48 fik The hoop 2
4 910400100006 4% 8 GB97. 1-8—200HV The flat washer GB97.1-8-200 HV 6
5 910400500006 7% % # # GB93-8 Spring washer GB93-8 6
6 910100300024  |#%4£GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
7 910400100008 |-+ # B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 6
8 910400500008 % 3% # B GB93-12 Spring washer GB93-12 6
A 272344014001 A2 A+ 44 4 LH1034-95 Lifting chain LH-95 2 H=2500
A 272344014002 A2 H 4% £ 1LH1034-101 Lifting chain LH-101 2 H=2700
A 271544014003 A2 4% 5 LH1034-111 Lifting chain LH-111 2 H=3000
A 272344014006  |AL 4% £LH1034-123 Lifting chain LH-123 2 H=3300
A 272344014003  |AL T 4£ £LH1034-127 Lifting chain LH-127 2 H=3500

I. A 271544514008  |A2 4% £LH1034-133 Lifting chain LH-133 2 H=3700
& A 272344014004  |A2 ST 4 £ LH1034-145 Lifting chain LH-145 2 H=4000
9 910100300051 $% 44 GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
10 910401300020 #h ) 5% £ 4% B GB894. 1-40 Axis with elastic catch GB894.1-40 6
11 940200500005 4% > 4h 7K 782208- O 70x O 40x21 Sprocket wheel bearing 2
12 272344011001 ST 2R (2500) Outer mast 2500 1 H=2500
5420 12 272344011002  |#M1T1% (2700) Outer mast 2700 1 H=2700
12 272344011003  |#M171% (3000) Outer mast 3000 1 H=3000
12 272344011004  [#F17% (3300) Outer mast 3300 1 H=3300
12 272344011005  |#M17% (3500) Outer mast 3500 1 H=3500
12 272344011006  [#F171% (3700) Outer mast 3700 1 H=3700
12 272344011007  [#F17% (4000) Outer mast 4000 1 H=4000
13 940200300003 B AR D70, 6-range=43.5-47.5 |Composite  roller &  70.6- 4
14 910200500028 ¥R 4TGB818-M4x30-4. 8 Chain bolt GB818-M4x30-4.8 2
31
% (ARE1T13) /MAST (stand mast)

&% /NO %75 /SN 4 A% /Name Name ¥2/0TY| #%&7%/Remark

15 910400100005 - # [E)GB97. 1-6-200HV The flat washer GB97.1-6-200 HV 2
16 910400500005 7% % # B GB93-6 Spring washer GB93-6 2
17 910300100003 $24GB6170-M4-10 Nut GB6170-M4-10 2
18 910200200035 $24TGB70. 1-M6x16-8. 8 Chain bolt GB70.1-M6x16-8.8 2
19 271544020006 R FEM (FRAZFF X) Mounting plate (limit switch) 1
20 910100300022 $% 44+ GB5783-M8x20-8. 8 Bolt GB5783-M8X20-8.8 4
21 272344010002 i B4 © 20x55 With trunnion ®20x55 4
22 272344021008 IT5R B % 4 4 Door frame fixed pin shaft 2
23 272344021080 wt )& £ O 30x O 38x25 Wear resistant sleeve ¢30x@38x25 2
24 272344021006 J& AP AR Hose guard plate 1
25 910200500052 $%4TGB818-Mb6x16-4. 8 Chain bolt GB70.1-M6x16-4.8 3
26 910100300056 %42 GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
27 271544020108 LH10344% % 44 44 LH1034 chain pin 2
28 910600600015 FF 0 4§GB91-2x20 Cotter pin GB91-2x20 2
29 910600600030 FF o 4§GB91-3. 2x30 Cotter pin GB91-3.2x30 2
30 271544020107 4% 5 IR HM6x1. 5x142.5 Chain bolt m16x1.5x142.5 1
31 254144020066 K& IRAM6x1.5 Spherical nut m16x1.5 2
32 910300200008 ¥ 5-GB6171-M16x1. 5-10 Nut GB6171 - M16x1. 5-10 2
33 271544020109 45 F IR AEM16x1. 5x87 Chain bolt m16x1.5x87 1
34 910900400004 #. X 4£GB6074-LH1034 Plate chain GB6074 - LH1034 1




32

A Shi (AR%TT4) /LIFT CYLINDER (stand mast)

{f—=

1 £§1 3
10 11
9

&5 /N0 Zm /SN 4 #/Name Name ¥2/QTY| %7f/Remark
A 271544016001 i £1 (H=2500) Oil cylinder @ 40 x$35 x1245 2 H=2500
A 271544016002 78 £ (H=2700) Oil cylinder @ 40 x$35 x1345 2 H=2700
A 271544016003 78 £ (H=3000) Oil cylinder ® 40 x$35 x1495 2 H=3000
A 271544016004 4 #1 (H=3300) Oil cylinder @ 40 x$35 x1645 2 H=3300
A 271544016005 4 #1 (H=3500) Oil cylinder @ 40 x$35 x1745 2 H=3500
A 271544016006 74 £ (H=3700) Oil cylinder ® 40 x®35 x1845 2 H=3700
A 271544016007 8 £ (H=4000) Oil cylinder ® 40 x®35 x1995 2 H=4000
B 271598510001 &3 Y45 6 (A2t b k) Seal package 2 ﬂ’; & ot an
1 A o5 & & Explosion-proof valve 1
2 A Ea] cylinder 1
3 A %% Buffer core 1
4 A & spring 1
5 A ¥ K IR C35X40X14 Bearing ring C35X40X14 1
6 A R The piston 1
7 A F e IRAT Guide screw 1
8 A EEAT The piston rod 1
9 A L E Cylinder head 1
10 A oA O-rings D45x3. 1 1
1" A oA o-rings 1
12 A Hh ) & 4 Shaft with 35 x45x6 1
13 A 1% B 35x45x3 Catch 35 x45x3 1
14 A by =& Dust Jacket 1

33
ARSE% (FE&IT4) /LIFTING PIPEING (stand mast)
B 5 /NO % 7 /SN 4 #%/Name Name ¥ E/QTY| 4&7i%/Remark

1 272344019008 REAN B R (L) Hydraulic steel tube assembly 1 272344019002

1 2 272344029601 R % (AL) 10-L300-1SC-24° Hydraulic pipe assembly 1 272344029001

} } 3 272344019009 RIEANE Bk () Hydraulic steel tube assembly 1 272344019004

i'\\'\. } I 4 950400400017  |#&:k (&) 12-M20x1. 5-M18x1.5-24°  |Joint (straight)12-M20x1.5- 1 271544029005
! | | 5 272344029602 R JEE B R (90° )12-L610-2SC-24° |Hydraulic pipe assembly (90 1 272344029003

2025.4.19 2 7.24°
2025.4.19 2 7%.24°
2025.4.19 2 #%.24°
2025.4.19 2 7%.24°
2025.4.19 2 7%.24°



271544029602

5 B 18] (24° )

Explosion—proof valves

34
MASBREREE (AR/EITSR)/SIDE SHIFTER AND PIPING (stand mast)
J5 /N0 % /SN ‘b #x/Name Name % ¥/QTY| % ii/Remark
1 910100300057  |¥%A£GB5783-M12x70-8. 8 Bolt GB5783-M12X70-8. 8 1
2 910400500008 7 % # B GB93-12 Spring washers GB93-12 1
3 910400100008 |+ # B GB97. 1-12-200HV Plain washers GB97.1-12-200H 1
4 271527521002 hE O18x D 12. 5x47 The shaft sleeve ®18X ®12. 1 1
5 271527521003 B ©74x46 (AK) Pulley ¢ 74x46(double groove 1
6 272327529601 %R K Ak (FL) 8-L3300-1SC-24° Hydraulic pipe assembly 2 H=2500 271527520002
6 272327529602 R E Bk (F) 8-1L3500-1SC-24° Hydraulic pipe assembly 2 H=2700 272327520001
6 272327529603 iR E Ak (AL) 8-L3800-1SC-24° Hydraulic pipe assembly 2 H=3000 272327520002
6 272327529604  |i&JEE E A& (H)8-14200-1SC-24° Hydraulic pipe assembly 2 H=3300 271527520005
6 272327529605 % JEF H Ak (AL) 8-L4400-1SC-24° Hydraulic pipe assembly 2 H=3500 271527520006
6 272327529606  |i&JEE E A& () 8-L4600-1SC-24° Hydraulic pipe assembly 2 H=3700 272327520003
6 272327529607 R E Bk (FL) 8-1L4900-1SC-24° Hydraulic pipe assembly 2 H=4000 272327520004
7 271544001101 BILE & Double-hole pipe clamp 3
8 272042510001 E P Side Shifter Assembly 1
9 910800100042  |0F) B-5M13. 6x2. 4 O-rings 13.6x2.4 2

35

2025. 4. 19 £ 7% 24° 4473

2025.
2025.
2025.
2025.
2025.
2025.
2025.

P N

192 %24°
19 7%24°
19% %24°
C19% %24°
C19% %24°
C19% %24°
C19% #%24°

TR EEYT



X E (BHE4A A HIT%E)/FORK ARM CARRIER (two—stage full free mast)

B 5 /N0 %44 /SN 4 #x/Name Name #%/QTY| %7%/Remark
1 271540511001 145 RIF4A (825x878) Shelf welding (825x878) 1
2 910100300050  |#%#:GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008 |3 3% # B GB93-12 Spring washer GB93-12 4
4 910400100008 -4 8 GB97. 1-12—200HV The flat washer GB97.1-12-200 HV 4
5 271538012001 RIXRFES(ZHLAEHITR) Fork rack (two-stage full free mast) 1
6 940200300003 £ A% ©70. 6-range=43.5-47.5 |Composite  roller &  70.6- 4
7 910401300018 &b JF 7% M 4% B GB894. 1-35 Axis with elastic catch GB894.1-35 4
a /
E ~—4
\V 5
< 6
[ o7
\,
o
& (AE%4L A HITE) /MAST (two-stage full free mast)
B 5 /NO %75 /9N 4 #%/Name Name #%/QTY| %7%/Remark
1 272343512011 1T F4A (2000) Inner mast (2000) 1 H=2000
e 1 272343512001 7 17 295 4 (2500) Inner mast (2500) 1 H=2500
1 272343512002 M1 R IF4A (2700) Inner mast (2700) 1 H=2700
S 1 272343512003 A 17 Z%-4 (3000) Inner mast (3000) 1 H=3000
‘\\S\_ o 1 272343512004 P15 4F4 (3300) Inner mast (3300) 1 H=3300
T 1 272343512005 P47 4 (3500) Inner mast (3500) 1 H=3500
1 272343512005 P15 4F4 (3700) Inner mast (3700) 1 H=3700
1 272343512007 P 17T 5 4%-4 (4000) Inner mast (4000) 1 H=4000
2 940200300001 £ AR ©70-range=43. 5-47.5 Composite roller ® 70 = 43.5-475 4
2 940200300003 8 A R#H D70, 6-range=43.5-47.5 |Composite roller ® 70.6 = 43.5-47.5 4
3 910401300018 4h A 7% b4 4% B GB894. 1-35 Axis with elastic catch GB894.1-35 4
: 4 272344010002 i H-4h © 20x55 With trunnion ®20x55 2
I %& 5 A R Butter mouth 2
: 6 910400100006  |-F# EGB97. 1-8-200HV The flat washer GB97.1-8-200HV 4
7 910400500006 7% % # # GB93-8 Spring washer GB93-8 4
8 910100300020  |#%4£GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 4
9 272343511011 1171 2 4F-4 (2000) Outer mast 2000 1 H=2000
9 272343511001 I 2R AFA (2500) Outer mast 2500 1 H=2500
® 9 272343511002  [SF1TZF4 (2700) Outer mast 2700 1 H=2700
EL -‘; I 1 9 272343511003 117 4R 924 (3000) Outer mast 3000 1 H=3000
) \\\mj 2 9 272343511004  |#h1T4RIF4 (3300) Outer mast 3300 1 H=3300
‘[ﬁ. féd/a 9 272343511005 I 17 4R 924 (3500) Outer mast 3500 1 H=3500
9 272343511006 I 1T B IF 4 (3700) Outer mast 3700 1 H=3700




9 272343511007  |$h1728J% & (4000) Outer mast 4000 1 H=4000
10 272344021080 wt B £ O 30x O 38x25 Wear-resistant sleeve @® 30x ¢ 2
" 272344021008 [T5R B 2 4 4 Door frame fixed pin shaft 2
12 910400100008 74 B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
13 910400500008 % % # B GB93-12 Spring washer GB93-12 4
14 910100300056  [#%#:GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
15 272344021006 |5 474 Shields 1
RAEHR (AL AHITE) /LIFTING PIPEING (two-stage full free mast)
B 5 /NO %75 /SN 4 #%/Name Name #%/QTY| %7%/Remark
ﬁ 1 257123520032  |4% 3k (F) 12-M20x1. 5-M18x1. 5-24°  |Joint (straight)12-M20x1.5- 1 271544029005
Ql a0 2 272344019008 | /AEME & (£) Hydraulic steel tube assembly (left) 1 272344019002
I I % 3 272344029602 REE E AR (90° )12-L610-2SC-24° [Hydraulic pipe assembly (90 1 272344029003
b 4 272344029601 R ¥ A% (A) 10-L300~1SC-24° Hydraulic pipe assembly 1 272344029001
L 5 272344019009  |RE4AE B R (&) Hydraulic steel tube assembly 1 272344019004
L 6 271544029001 |G HRIR (24° ) Explosion-proof valve 1 271598520002
b @] 7 910100400009  |#%#:GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 1
|| | 8 910400500008  [5% 3% # B GB93-12 Spring washer GB93-12 1
| i i 9 910400100008 |- EGB97. 1-12-200HV The flat washer GB97.1-12-200 HV 1
! i i } 10 272323520031 K (812 5) 12-M18x1. 5-M22x1. 5—- [Joint (lock) 12-M18x1.5-M22x1.5- 1 281244529001
| L 11 272343529601 WIEE o (F) 12-1240-1SC-24° [Hydraulic pipe assembly 1 H=2000 271543529111
! L 11 272343529602 & EF E A (H) 12-1L300-15C-24° |Hydraulic pipe assembly 1 H=2500 271543529111
L 14@_ & N 11 272343529603 |/ & & & (&) 12-L400-15C-24° |Hydraulic  pipe  assembly| 1 H=2700 771543529112
| A L 11 272343529604  |#&JEE & A& (ZL) 12-L360-15C-24° |Hydraulic pipe assembly| 1 H=3000 271543529113
I B 11 272343529605  |i®&EE E & (E) 12-1500-1SC-24° |Hydraulic pipe assembly 1 H=3300 271543529114
I ] 11 272343529604  |®AEE E & (H) 12-1360-15C-24° [Hydraulic pipe assembly 1 H=3500 271543529113
I 125% | 11 272343529605  |#&/EE & () 12-1500-15C-24° [Hydraulic pipe assembly 1 H=3700 271543529114
5 ! i i i | 11 272343529604  |#&/AEE Eax (H) 12-1360-15C-24° [Hydraulic pipe assembly 1 H=4000 271543529113
? ' | I i 12 271543529127 | FAMEIFAL=820 Lifting steel pipe welding L=820 1 H=2000 271543529107
= "yl || 12 271543529121  |Ae #4076 17 &-L=960 Lifting steel pipe welding L=960 1 H=2500 271543529101
% 10 | ] 12 271543529121 |A2FH 408 1 4-L=960 Lifting steel pipe welding L=960 1 H=2700 271543529101
2_-& | ;-HB i 12 271543529122 AT % 12 4-L=1200 Lifting steel pipe welding L=1200 1 H=3000 271543529102
3 ta & 12 271543529122  [A2 4 EFE&L=1200 Lifting steel pipe welding L=1200 1 H=3300 271543529102
3 “*7%‘3‘7 i 12 271543529123  |R M EIFE1=1450 Lifting steel tube welding L=1450 1 H=3500 271543529103
y ~. 12 271543529123  |RSMEIFE1L=1450 Lifting steel tube welding L=1450 1 H=3700 271543529103
™ s 12 271543529124  |RIMEIFEL=1650 Lifting steel pipe welding L=1650 1 H=4000 271543529104
| 13 910200200035 ¥24T7GB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 1
14 910400500005 % % # # GB93-6 Spring washer GB93-6 1
15 951000100003 & K YGE® A 15 Pipe clamp YGE wrap 15 1
16 950400400005 |43k () 12-M22x1. 5-M18x1.5-24°  |Joint (straight)12-M22x1.5- 1 254144520040
MABRBRERTE (BEAL BHITE)/SIDE SHIFTER AND PIPING (two—stage full free mast)
A5 /NO %75 /SN 4 #%/Name Name ¥ ¥/QTY| #%i%/Remark
1 910100300022  |*%#:GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
2 910400500006 7% % # # GB93-8 Spring washers GB93-8 8
N % 3 910400100006  [-F# [EGB97. 1-8-200HV Plain washers GB97.1-8-200HV 8
-r[“'-!‘f;i | 12 4 271529010101 |#F F A4 (W9 5%) L=570 Outer guide groove welding L=570 5 H=2500
|| H 4 271529010102  |#h-FAEF 4 (W 3K) L=670 Outer guide groove welding L=670 2 H=2700
& 4 271529010103 I A% I A (W IK) L=820 Outer guide groove welding L=820 2 H=3000
H—13 4 271529010104  [SFF4&F & (W AK) L=970 Outer guide groove welding L=970 2 H=3300
4 271529010105 St F AR A (W HR) L=1070 Outer guide groove welding 2 H=3500
14 4 271529010106  |7F S 4812 A (W 8£) L=1170 Outer guide groove welding 2 H=3700
4 271529010107  |#hFA&)F 4 (W 3K) L=1370 Outer guide groove welding 2 H=4000
/™ s6 5 910100300014  [¥%#:GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 2
1.2 jﬂ %7\ 6 910400500005 | 5¢ 5% # 1 GB93-6 Spring washers GB93-6 2

2025.
2025.
2025.
2025.
2025.
2025.

2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.

2025.

A A DMAMBSA DM DMMDAEDMMDAMDMDASEDMDASDMDASDS

198 7%24°
N9 F 7 24°
N9 F 78 24°
192 %24°
192 %24°
198 %24°

C19% %24°
C19% %24°
C19% %24°
C19% %24°
198 7%24°
N9 F 78 24°
N9 F 7% 24°
192 %24°
192 %24°
192 %24°
19 7%24°
19% %24°
C19% %24°
C19% %24°
C19% %24°
C19% #%24°
C19% #%24°

192 %24°



s 7 271544021302 |& &4k Pipe clamp 4
-9 8 910400100005 FH# B GB97. 1-6-200HV Plain washers GB97.1-6-200HV 2
9 910300100005  |#%#-GB6170-M6-10 Nut GB6170-M6-10 2
10 271529010111 M5 AT A (W FR) L=495 Inner guide groove welding L=495 1 H=2500
10 271529010112 N AT A (W FR) L=595 Inner guide groove welding L=595 1 H=2700
10 271529010113 N FAE 4 (W IK) L=745 Inner guide groove welding L=745 1 H=3000
10 271529010114 P A8 4 (W 3K) L=895 Inner guide groove welding L=895 1 H=3300
5 10 271529010115 A AT A (W IR) L=995 Inner guide groove welding L=995 1 H=3500
5\.} 10 271529010116 P FAE T A (W EK) L=1095 Inner guide groove welding L=1095 1 H=3700
10 271529010117 P FAE A (W %) L=1245 Inner guide groove welding L=1245 1 H=4000
~ 11 272328510001 793 [RE % (T9ER) Four-way valve assembly 1 271529011001
12 910100300022  |*%#:GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
13 272328529612  |i&JEE & % (F) 8-12400-1SC-24° Hydraulic pipe assembly 2 H=2500 271528520155
13 272328529613  |i&JEE & % (F) 8-12500-1SC-24° Hydraulic pipe assembly 2 H=2700 271528520156
13 272328529614  |iRJEE & A% () 8-12620-1SC-24° Hydraulic pipe assembly 2 H=3000 271528520157
13 272328529615  |i&JEE & A% (F)8-12800-1SC-24° Hydraulic pipe assembly 2 H=3300 271528520158
13 272328529616  |i&JEE & A% (F)8-12900-1SC-24° Hydraulic pipe assembly 2 H=3500 271528520159
13 272328529617  |i&JEE & A& (F)8-L3000-1SC-24° Hydraulic pipe assembly 2 H=3700 271529020166
13 272328529618 | /EF & A% (A)8-13150-1SC-24° Hydraulic pipe assembly 2 H=4000 271528520160
14 272328529602  |i&/E ¥ &A% (A)8-L2010-15C-24° -0 [Hydraulic pipe assembly 2 H=2500 271528520161
WA R R EHREE (BHEALAHITLE)/SIDE SHIFTER AND PIPING (two—stage full free mast)
J 5 /NO %A /SN 4 #x/Name Name #%%/0TY| % i%/Remark
14 272328529603  |i&JEE & A% (A)8-L2310-1SC-24° -0 |Hydraulic pipe assembly 2 H=2700 271528520170
14 272328529604  |i&/EE & A% (A)8-L2610-15C-24° -0 [Hydraulic pipe assembly 2 H=3000 271528520162
A1 14 272328529605  |i&EE E A& (H)8-L2910-1SC-24° -0 |Hydraulic pipe assembly 2 H=3300 271528520163
[H__%u 14 272328529606  |i®&EFE E A& (H)8-13210-1SC-24° -0 |Hydraulic pipe assembly 2 H=3500 271528520164
I Ir\“' \J& 14 272328529607  |i&JEFE E A& (H)8-13410-1SC-24° -0 |Hydraulic pipe assembly 2 H=3700 271528520165
[ 14 272328529608  |i&/EE &A% (A)8-L3710-15C-24° -0 [Hydraulic pipe assembly 2 H=4000 271528520166
& 15 271527521004  |[F & ©20x® 13x41.5 Shaft sleeve ® 20 ® x13 x41.5 1
(s 16 271527521003 |75 4 O 74x46 GUA) Pulley ®74 x46 (dual slot) 1
g 17 910100300055  |*%#:GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
" 18 910400500008  |7% 3% # B GB93-12 Spring washers GB93-12 1
15 19 910400100008  |-F# B GB97. 1-12-200HV Plain washers GB97.1-12-200HV 1
ﬂr oL 20 272328520002 T Fixing plate 1
1\2.‘;-' 11 21 271530520103  |% %M Mounting plate 1
» g i | 1:9 22 272042510001 | (s #% 5k Side shifter assembly (linkage) 1
I :
3 |
5,-*‘/?& 5\..';
123&@
20 zfg
A E s (HE4L B HIT1%)/SIDE SHIFTER AND PIPING (two-stage full free mast)
A% /NO %75 /9N 4 A% /Name Name ¥2/0TY| %&7%/Remark
1 910100300022  |#%4:GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4

2025.

2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.

2025.
2025.
2025.
2025.
2025.
2025.

A A DDA DDA DA

19% %24°

C19% %24°
C19% %24°
C19% %24°
C19% %24°
. 19% %24°
198 7%24°
N9 F 7 24°
N9 F 78 24°

C19% %24°
C19% %24°
C19% %24°
198 7%24°
198 7%24°
N9 F 78 24°



M 2 910400500006 |33 # B GB93-8 Spring washers GB93-8 4
ﬂ_(.j ! 3 910400100006 “F# E GB97. 1-8-200HV Plain washers GB97.1-8-200HV 4
@i 4 272329010001  [w9i@ & & (=5%) Four-way valve assembly 1 271528511001
m 13\‘#‘19 5 272328529602  |#&EF Ak (H)8-L2010-1SC-24° -0 |Hydraulic pipe assembly 2 H=2500 271528520161
ﬁ 5 272328529603 &R & B R (H)8-12310-1SC-24° -0 |Hydraulic pipe assembly 2 H=2700 271528520170
5 272328529604 &R & B R (H)8-12610-1SC-24° -0 |Hydraulic pipe assembly 2 H=3000 271528520162
5 272328529605 RJE B Rk () 8-12910-1SC-24° -0 [Hydraulic pipe assembly 2 H=3300 271528520163
5 272328529606 RJEE B Rk () 8-13210-1SC-24° -0 [Hydraulic pipe assembly 2 H=3500 271528520164
5 272328529607 R Bk (AL) 8-13410-1SC-24° -0 |Hydraulic pipe assembly 2 H=3700 271528520165
5 272328529608 R B & (AL)8-L3710-1SC-24° -0 |Hydraulic pipe assembly 2 H=4000 271528520166
6 910100300055  |#%A£GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
7 910400500008 |7 % # B GB93-12 Spring washers GB93-12 1
8 910400100008 T4 8 GB97. 1-12—200HV Plain washers GB97.1-12-200HV 1
9 271527521004 A& ©20x D 13x41. 5 Shaft sleeve ® 20 ® x13 x41.5 1
10 271527521003 B O 74x46 (3L4E) Pulley ¢74x46(double groove) 1
11 272329010111 NS (Z95) L=495 Inner guide groove welding L=495 1 H=2500
11 272329010112 N A (Z95) L=595 Inner guide groove welding L=595 1 H=2700
11 272329010113 N5 AT A (Z55) L=745 Inner guide groove welding L=745 1 H=3000
11 272329010114 N5 AT A (Z5%) L=895 Inner guide groove welding L=895 1 H=3300
11 272329010115 R F AT A (Z55) L=995 Inner guide groove welding L=995 1 H=3500
11 272329010116  |AFAEF & (ZHK)L=1095 Inner guide groove welding L=1095 1 H=3700
11 272329010117 M A A (Z5%) L=1245 Inner guide groove welding L=1245 1 H=4000
12 271530520103 SR Mounting plate 1
13 271544021302 E AR Double pipe clamp 3
14 271544021303 | &M% Cover Plate 3
15 910400500005 7% % # B GB9I3-6 Spring washers GB93-6 3
16 910100300013  |#%4£GB5783-M6x30-8. 8 Bolt GB5783-M6x30-8.8 3
17 271528510101 |/MFHEIEEL=570 Outer guide groove welding L=570 1 H=2500
17 271528510102 |/MFHEIEAL=670 Outer guide groove welding L=670 1 H=2700
17 271528510103 |/MFHEIEAL=820 Outer guide groove welding L=820 1 H=3000
17 271528510104 |4MSHEIEEL=970 Outer guide groove welding L=970 1 H=3300
AT (HE AL B EHI1%)/SIDE SHIFTER AND PIPING (two-stage full free mast)
K5 /N0 %75 /SN 4 #%/Name Name ¥ 2/0TY| %7%/Remark
17 271528510105  |/MFHEIMEAL=1070 oo oo SRRE TERTEL H=3500
2 . 17 271528510106  |/MFHEMEAL=1170 oo oo SRRE S TEETEL H=3700
K‘d@ 17 271528510107 [5M ) £L=1370 JUTT guuegroove wenmngr H=2000
~ 18 910200200059  [#%47GB70. 1-M8x30-8. 8 Screws GB70.1-M8x30-8.8 1
i m\&fg 19 910300100006  |*%#GB6170-M8-10 Nuts GB6170-M8-10 1
ﬁ 20 272329029601  |iRJE & & A () 8-L1900-15C-24° Hydraulic pipe assembly 2 H=2500 271528520151
20 272329029602  |i&JEE E A& (F)8-L2000-1SC-24° Hydraulic pipe assembly 2 H=2700 271528520152
20 272329029603 | JEE ¥ & (F)8-12130-1SC-24° Hydraulic pipe assembly 2 H=3000 271528520153
20 272329029604  |R&RJEE & A (A)8-12300-1SC-24° Hydraulic pipe assembly 2 H=3300 271528520154
20 272329029605  |R&RJEE & A (A)8-12400-15C-24° Hydraulic pipe assembly 2 H=3500 271528520155
17— 20 272329029606  |&JEE & (A)8-L2500-15C-24° Hydraulic pipe assembly 2 H=3700 271528520156
20 272329029607  |®&RJEE & (A)8-12620-15C-24° Hydraulic pipe assembly 2 H=4000 271528520157

2025.
2025.
2025.
2025.
2025.
2025.
2025.
2025.

2025.
2025.
2025.
2025.
2025.
2025.
2025.

A DA DM DM DMADMSDMADNS

A DA DM DDA DA

C19% %24°
198 7%24°
N9 F 7 24°
N9 F 78 24°
192 %24°
192 %24°
192 %24°
19% %24°

C19% #%24°
198 7%24°
198 7%24°
N9 F 78 24°
192 %24°
192 %24°
19% %24°



&

$ i (%4 Ad) /Short lift cylinder (two—stage full free mast)

A% /NO %m#5 /SN 4 #%/Name Name $%8/0TY| %&7Z/Remark
271543518001 L (M) (H=2500) Oil cylinder (M) ®76 xd63 x497 1 H=2500
271543518002 T (M) (H=2700) Oil cylinder (M) ® 76 xP63x597 1 H=2700
271543518003 JHIEL (M) (H=3000) Qil cylinder (M) ® 76 x®63 x747 1 H=3000
A 271543518004 L (M) (H=3300) Oil cylinder (M) ® 76 x®63 x897 1 H=3300
271543518005 L (M) (H=3500) Oil cylinder (M)® 76 x®63 x997 1 H=3500
271543518006 YHIEL(M)(H=3700) Oil cylinder (M) ® 76 x®63 x1097 1 H=3700
271543518007 JHIET. (M) (H=4000) Oil cylinder (M) ® 76 x®63 x1247 1 H=4000
271543515002  |#2AHHE5%LH1044-75 Lifting chain LH1044-75 2 H=2000
[ . 272343515001 ECFHHE551LH1044-73 Lifting chain LH1044-73 2 H=2500
: NG 7 A 271544515001 SR LH1044-77 Lifting chain LH1044-77 2 H=2700
[ 2\\.. 271544515002  |EEFHHE55LH1044-81 Lifting chain LH1044-81 2 H=3000
: e B 272344515002  |EEFHHEE£LH1044-85 Lifting chain LH1044-85 2 H=3300
: = 271544515005 EFH5ES<1LH1044-89 Lifting chain LH1044-89 2 H=3500
N 271544515006  |#&SFHHE5LH1044-93 Lifting chain LH1044-93 2 H=3700
: 272343515002  |&2FHHE5LH1044-97 Lifting chain LH1044-97 2 H=4000
: é 8 C 271598510002 | & E ARG (hAIET) Seal repair kit (middle cylinder) 1 Ry
| = 9 1 A DEN Shaft with 40 x 50 x 6 _11 1
| T 2 A T DH40 x 48 X 5 X 6.5 1
s & j/” 3 A B T Built-in cylinder head 1
| e : 4 A SRR AR Built-in cylinder 1
: 8\“\&1;, o & 5 A 4 Fr53X63X3 53 x63x3 block slice 1
'l T 6 A Fi LS The bottom right 1
7 A 5 FEFT The piston rod 1
8 A Th2E The piston 1
9 A YK IF58X63X13 Bearing ring 58 x63x13 1
10 A N il K 40X44X20 Steel back bearing 40X44X20 1
11 A o [# O-rings D68X3. 1 1
12 A FLH % 44 el Hole with 53 *63* 6 _11 1
13 940800600004 |84/ P8O Holding hoop assembly 80 1
14 271544520003  |5EECEE Sprocket Rack 1
15 271544520002  |$EECEE Sprocket washers 5
16 940200500014  |%EFCHHA780307-O90XPD35X21 Sprocket bearings 780307-® 90X ® 1
HHEhE (%42 8W) /Short lift cylinder (two-stage full free mast)
A% /NO %5/ SN 4 #2/Name Name #%/0TY| 4&i%/Remark
17 271544520001  |HEECTHH Sprocket pin shaft 1
18 910401300018 |l A3 44 I GB894.1-35 Shaft with elastic retaining ring 2
19 910400100008  |FHEIGB9I7.1-12-200HV Plain washers GB97.1-12-200HV 1
20 910400500008  |SHEEFEGBI3-12 Spring washers GB93-12 1
21 910100400009  |IZ#:GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1
NS i 7 A
2
[




A9

Bl

Afhir (%L AH) /Lift cylinder (two—stage full free mast)

A% /NO %74 /SN 4 #r/Name Name ¥%&/QTY| #&7%/Remark
271543516001 |Oil cylinder (R) @ 40 x$30 x1245 L (R)(H=2500) 1 H=2500
271543516002 |Oil cylinder (R) @ 40 x$30 x1345 JHHL(R)(H=2700) 1 H=2700
[ 271543516003 |Oil cylinder (R) @ 40 x$30 x1495 i HL(R)(H=3000) 1 H=3000
SN SE— i A 271543516004 |Oil cylinder (R) ® 40 x®30 x1645 YT (R)(H=3300) 1 H=3300
} 271543516005 |Oil cylinder (R) ® 40 x$30 x1745 L (R)(H=3500) 1 H=3500
i) i 271543516006 |Oil cylinder (R) ® 40 x®30 x1845 JHIET(R)(H=3700) 1 H=3700
4 i 271543516007 |Oil cylinder (R) ® 40 x®30 x1995 T (R)(H=4000) 1 H=4000
3 i 271543517001 |Oil cylinder (L) @ 40 x®30 x1245 L (L)(H=2500) 1 H=2500
| 271543517002 |Oil cylinder (L) ® 40 x®30 x1345 L (L)(H=2700) 1 H=2700
i 271543517003  |Oil cylinder (L) ® 40 x®30 x1495 I (L) (H=3000) 1 H=3000
1 B 271543517004 |Oil cylinder (L) ® 40 x®30 x1645 T (L)(H=3300) 1 H=3300
| e i 271543517005 |Oil cylinder (L) ® 40 x®30 x1745 I (L) (H=3500) 1 H=3500
l I 271543517006 |0l cylinder (L) ® 40 xb30 x1845 |7l (L)(H=3700) 1 13700
BN 271543517007 _|Oil cylinder (L) ® 40 xb30 x1995 |41 (L)(H=4000) 1 H=4000
l I C 271598510003 |Seal repair kit (lifting cylinder) S S FE AL (R L) 2 o Ef o
i i 1 A Cylinder block Rk 2
| i 2 A Hexagon socket head screw IS i TR Sk g kT >
! | 3 A Combination gasket HAE 2B 2
I i 4 A Shaft seal 30 x40x6 Hh3F30X40X6 2
| i ! 5 A DH30X38X5 DH30X38X5 2
| : 6 A Retaining ring &l 2
| | 4 7 A Cylinder head [ 2
| i 8 A Steel back bearing 30X34X25 MY Bl 7K 30X34X25 2
I i 5 9 A O-rings D45X3. 1 O ] 2
'| I 10 A Retaining ring 4l 2
| I g 11 A Right the piston rod Vs AT 1
i | i 12 A Supporting ring for bore 35X40X10 | fLF 3 & ¥£35X40X10 2
| I g i 19 13 A The left cylinder joint JE Tk 1
l § I 14 A O-ring rubber OTEAZ I 4t el 1
i - } 1 4 15 A Left the piston rod Te 5 FEAT 1
+ B — 16 A Steel body LEEE 1
HXE (=842 8HI1T1%)/FORK ARM CARRIER (three—stage full free mast)
&5 /N0 /SN 4 #%/Name Name XZ/QTY| #47%/Remark
1 271540511001 55 R IF 4 (825x878) Shelf welding (825x878) 1
2 910100300050 ¥F4-GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008  |7% 3% # B GB93-12 Spring washer GB93-12 4
4 910400100008 - # B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538013001 RIXEFES(EH4L8EHTER) Fork rack (three-stage full free 1
6 940200300003 8 5% # D70. 6-range=43.5-47.5 Composite roller o 70.6- 4




\\ 7 910401300018 4h A 7% b4 4% B GB894. 1-35 Axis with elastic catch GB894.1-35 4
c\ /1
2
3
@ “<o— 4
< 6
[ o7
.
\,
B
NME (=& 4 8 HITER)/MAST (three—stage full free mast)
5 /NO %75 /SN 4 A% /Name Name #E/0TY| %-7z/Remark
1 910100300009  [#E4:GB5783-M6x12-8. 8 Bolt GB5783-M6x12-8.8 2
2 910400500005 |7 % # B GB93-6 Spring washer GB93-6 2
3 910400100005  |-F*# B GB97. 1-6-200HV The flat washer GB97.1-6-200HV 2
4 920200300003  |#3h FF %RZ-15GW2S-B3 Microswitch RZ-15GW2S-B3 1
d 5 272344511008  |MIT%IF4 3600 Outer mast 3600 1 H=3600
% 5 272344511001 SRR IF4A 4000 Outer mast 4000 1 H=4000
X 5 272344511002  |ShIT&F 4 4350 Outer mast 4350 1 H=4350
5 272344511003  [#FITZRIF4E 4500 Outer mast 4500 1 H=4500
5 272344511004  [#FITZRIF A 4800 Outer mast 4800 1 H=4800
5 272344511005  |$hIT1%F 4 5000 Outer mast 5000 1 H=5000
6 272344010002 i H-4h © 20x55 With trunnion ®20x55 2
7 910400100006  |*F# B GB97. 1-8-200HV The flat washer GB97.1-8-200HV 16
8 910400500006 |7 % # B GB93-8 Spring washer GB93-8 16
9 910100300022  |#%4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 12
10 910100300056  |##4£GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
1 910400500008 7% % # B GB93-12 Spring washer GB93-12 4
7 12 910400100008  |-F* B GB97. 1-12-200HV The flat washer GB97.1-12-200HV 2
@ 13 272344021008 IT2R B 52 4K 44 Door frame fixed pin shaft 2
14 272344021080 it £ O 30x ® 38x25 Wear-resistant sleeve ® 30x ¢ 4
15 A b K Butter mouth 2
16 272344021006 |47 # Shields 1
17 272344513008 | ¥ I1&F 4 3600 Middle mast 3600 1 H=3600
17 272344513001 ¥ 7RIS 4000 Middle mast 4000 1 H=4000
17 272344513002 F T4 A 4350 Middle mast 4350 1 H=4350
17 272344513003 | I1&HF 4 4500 Middle mast 4500 1 H=4500
17 272344513004 [P ITZRF4E 4800 Middle mast 4800 1 H=4800
17 272344513005 [ ITZF 4 5000 Middle mast 5000 1 H=5000
18 940200300001 £ A% # ©70-range=43. 5-47.5 Composite roller ® 70 = 43.5-47.5 8
18 940200300003 8 A% D70. 6-range=43.5-47.5 Composite roller @ 70.6 = 43.5- 8
19 910401300018 %h JF 7% M 4% B GB894. 1-35 Axis with elastic catch GB894.1-35 8
20 272344512008 1R IF4-3600 Inner mast 3600 1 H=3600
20 272344512001 A 175444000 Inner mast 4000 1 H=4000




ME (=% 4 8 HI1ER)/MAST (three—stage full free mast)

A5 /NO %75 /SN 4 A% /Name Name ¥2/0TY| %&7%/Remark
20 272344512002 717844350 Inner mast 4350 1 H=4350
@L\ 20 272344512003 P 174544500 Inner mast 4500 1 H=4500
S 20 272344512004 | P 1144844800 Inner mast 4800 1 H=4800
20 272344512005 A 175 4%4-5000 Inner mast 5000 1 H=5000
&
¢
L
T
2w @
)
RAER (ZRLAHITR) /LIFTING PIPEING (three—stage full free mast)
A% /NO %75 /SN 4 #%/Name Name ¥2/0TY| %&7i%/Remark
1 257123520032  |4% 3k () 12-M20x1. 5-M18x1.5-24°  |Joint (straight)12-M20x1.5- 1 271544029005
2 272344519007  |RIEARE &k (£) Hydraulic steel tube assembly (left) 1 272344519001
@ b M 3 272344029602 | /B ¥ & (90° ) 12-L610-25C-24° |Hydraulic pipe assembly (90 °)10- 1 272344029003
Il @{2‘2?]_22 4 272344529611 | /R & A% (F)10-L285-1SC-24°  [Hydraulic tube assembly 10-L285- 1 272344529002
H J - 5 272344519008  [RAEME & () Hydraulic steel tube assembly 1 272344519003
I I 18 “ 6 271544029001 B B 18] (24° ) Explosion-proof valve 1 271598520002
i i I\ 7 272344519005 [ HE B A Lifting steel pipe assembly 1 272344519002
| Hﬁé‘""?’; 8 951000100003 ?%YGEQWS Hosfe Clamp 1
|| 15 " ﬂ 9 910400500005 |3 3% # B GB93-6 Spring Washer GB93-6 4
N . ~ 10 910200200036 i?msm 1‘—M6x20—8.8 ScrewGB70.1-M6x20-8.§ 4
|| P h } | 11 272344519006 élf]*‘g“&ﬁk(i) Stelzel tube assemb.Iy (Main) 1 272344519002
i } %09 il | | 12 950400400005 |4k (L) 12-M22x1. 5-M18x1.5-24°  [Joint (straight)12-M22x1.5- 1 254144520040
| } % | | 13 255044520132 g & Tubing clamp 3
e q R 14 910100300022  |*##2GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
n N N 15 910400500006 |3 % # E6B93-8 Spring Washer GB93-8 2
L ;fﬂ' N 16 910100500006  |¥#42GB31. 1-M20x90-8. 8 Bolt GB31.1-M20x90-8.8 2
L N 17 271544529005  |% %M (£) Mounting plate (main) 1
L b 18 272344529602 | /R % A% (F)12-12870-28C-24°  |Hydraulic tube assembly 12- 1 H=4000 272344519102
W Z.'“ b 18 272344529603 | JE % % & (L) 12-13080-25C-24°  |Hydraulic tube assembly 12- 1 H=4350 281244519103
? oy, _.12} } | } 18 272344529604 | JE% Kk (H)12-13180-2SC-24°  |Hydraulic tube assembly 12- 1 H=4500 254144520042
S @ 4 P 18 272344529605 | JE & & & (£)12-13360-25C-24°  |Hydraulic tube assembly 12| 1 H=4800 271544529107

2025.
2025.
2025.
2025.
2025.
2025.
2025.

2025.
2025.

2025.
2025.
2025.
2025.

A A DM DS DM DD

192 %24°
192 %24°
192 %24°
C19% %24°
19% %24°
C19% %24°
C19% %24°

198 7%24°
N9 F 7%24°

19% %24°
C19% %24°
198 %24°
C19% %24°

H



18 272344529606  |#®JE% Kk (H)12-13570-2SC-24°  |Hydraulic tube assembly 12- 1 H=5000 272344519103

19 271544529004 | % ©84x18 (£ 4%) Pulley ®84x18(single) 1

20 255036020007  |#HFE ©20X®13x19 Bush ®20X®13x19 1

21 910400100008 |+ # B GB97. 1-12-200HV Washer GB97.1-12-200HV 1

22 910400500008 % % # B GB93-12 Spring washer GB93-12 1

23 910100300052  |#E4:GB5783-M12x40-8. 8 Bolt GB5783-M12x40-8.8 1

MABRERZE (=L L2AWHIT13)/Side shifter and pipeline installation(three—stage full free mast)
A5 /NO %45 /SN £ #%/Name Name #%/0TY| %i%/Remark

272330529611 IR B Ak (AL) 8-L3650-1SC-24° Iﬂ-l):dAr?ulic tube assembly (straight) 8 - L3650- 2 H=4000 272327520002
272330529612 RIE B Ak (A) 8-L3750-1SC-24° Iﬂ-l):dAr?ulic tube assembly (straight) 8 - L3750- 2 H=4350 271529020155
1 272330529613 RJE B px (H) 8-L3850-1SC-24° Iﬂ-l{d‘r?ulic tube assembly (straight) 8 - L3850- 2 H=4500 271527520004
272330529614  |i#&/E & & A% (A)8-L4050-15C-24° Hydraulic tube assembly (straight) 8 - L4050- 2 H=4800 271527520005
272330529615  |#&/E & & A% (A)8-L4250-15C-24° Hydraulic tube assembly (straight) 8 - L4250- 2 H=5000 271527520006

2 271530520104  |H#P54x38( 1) Pulley ® 54x38 (single slot) 1

3 271530520105 |#£d20xd13x33 Bushing ® 20X® 13 x 20 1

4 910400100008 |*F#EGB97.1-12-200HV The flat washer GB97.1-12-200 HV 2

5 910400500008 |34 EIGB93-12 Spring washer GB93-12 1

6 910100300055 |¥Z#:GB5783-M12x55-8.8 Bolt GB5783 M12x55-8.8 1

7 271530520102 | Al E AR Hose clamp 1

8 271544001101  [XFLE K Double pipe clamp 5

9 910400100006 |*F-#&GB97.1-8-200HV The flat washer GB97.1-8-200 HV 7

10 910400500006 | #EIGB9I3-8 Spring washer GB93-8 7

11 910100300023 |i##:GB5783-M8x25-8.8 Bolt GB5783 M8x25-8.8 7
272330529601  |iJEE & & (H)8-11990-18C-24° -0 [Hydradlic tube assembly (straight) 8-L1990- 2 H=4000 271530520151
272330529602 | #& /B & ak (H)8-12050-18C-24° -0 [Hydradlic tube assembly (straight) 8-L2050- 2 H=4350 271530520152
12 272330529603 | /B E & Ak (1) 8-12140-18C-24° -0 [Hydradlic tube assembly (straight) 8-L2140- 2 H=4500 271530520153
272330529604  |#& /B E & Ak (H)8-12240-18C-24° -0 [Hydradlic tube assembly (straight) 8-L2240- 2 H=4800 271530520154
272330529605  |#& /B E & Ak (A1) 8-12340-18C-24° -0 [Hydradlic tube assembly (straight) 8-L2340- 2 H=5000 271530520155
13 272330510001 |WBEANE @ (ZBO Hydraulic steel tube assembly 1 271530511001

14 271530520103  |#%&EiR Mounting plate 1

15 271527521003  |VEHED74x46(HUHH) Pulley ® x46 74 (dual slot) 3

16 271530520106 |+ ED20xP13x41 Bushing ® ® x41 13 x 20 1

17 910100300056 |¥##:GB5783-M12x60-8.8 Bolt GB5783 M12x60-8.8 1

18 272042510001  |MAE AR & B (BXE) Side shifter assembly (linkage) 1

19 910800100042 |0/} E-5113. 6x2. 4 O-rings 13.6x2.4 2

A (=44 AdI1%)/SIDE SHIFTER AND PIPING (three—stage full free mast)
K5 /NO %75 /SN 4 #%/Name Name ¥ ¥/QTY| #%i%/Remark

1 910100100056 |#%4£GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1

2 910400500008 |## 3% # B GB93-12 Spring Washer GB93-12 2

3 910400100008 |- # B GB97. 1-12-200HV Flat Washer GB97.1-12-200HV 2

2 1 4 254130520016 |#%& ©20x ® 13x43 Bushing ®20x®13x43 1

5 271527521003 |78 # © 74x46 (3 4E) Pulley ®74x46 2

6 910200200038  |#%47TGB70. 1-M6x25-8. 8 Screw GB70.1-M6x25-8.8 4

7 910400500005 |7 % # B GB93-6 Spring Washer GB93-6 4

8 271531020103 [E#& (=3L) Pressure Plate (three holes) 4

9 271530520102 |&KE B AR Hose fixing plate 2

10 910400100006  |-F# EGB97. 1-8-200HV Flat Washer GB97.1-8-200HV 8

2025.4.19 8. %24° #

2025.
2025.
2025.
2025.
2025.

2025.
2025.
2025.
2025.
2025.
2025.

198 7%24°
N9 F 7 24°
N9 F 78 24°
192 %24°
192 %24°

N9 F 7% 24°
192 %24°
192 %24°
192 %24°
19 7%24°
19% %24°

FEEEE



AShir (=842 8d) /Lifting cylinder (three—stage full free mast)

1" 910400500006  |## 3% # & GB93-8 Spring Washer GB93-8 10
13— 12 910100300022  |#4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4
13 272331029601 |#®&/E & & A% () 8-L4300-15C-24° Hydraulic tube assembly (straight) 2 H=4000 271531020111
13 272331029602 |#&/E & & Ak () 8-L4500-15C-24° Hydraulic tube assembly (straight) 2 H=4350 271531020112
oy ) 13 272331029603  |#&/E & & A% () 8-L4600-15C-24° Hydraulic tube assembly (straight) 2 H=4500 272327520003
3 4 13 272331029604 |#&JEE & A& () 8-14800-1SC-24° Hydraulic tube assembly (straight) 2 H=4800 271531020114
ﬁ’ 13 272331029605 |#&JEE & A& (E)8-L5000-1SC-24° Hydraulic tube assembly (straight) 2 H=5000 271527520008
9 14 272331010001  |4A% &k (WEK) Steel tube assembly (quadruple) 1 271531011001
15 271530520103 [& %M Mounting plate 2
16 271544021302 |¥ &4k Pipe clamp 4
H 17 271544021303 |[&A& Cover Plate 4
oy 18 910400500005 |## 3% # B GB93-6 Spring Washer GB93-6 4
19 910100300014  |#%4£GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 4
| 20 272330529601  |i& /R & (F)8-L1990-15C-24° -0 |Hydraulic wbe assembly (straight) 8-L1990- 2 H=4000 271530520151
@ | 20 272330529602  |#& /& & A% (F)8-12050-15C-24° -0 |Hydraulic tube assembly (straight) 8-L2050- 2 H=4350 271530520152
11 Ll 20 272330529603 i JEE sk (H)8-12140-18C-24° -0 [Hydradlic tube assembly (straight) 8-L2140- 2 H=4500 271530520153
s 1 % 20 272330529604  |#&JE & & M (H)8-12240-15C-24° -0 |Hydraulic tube assembly (straight) 8-L2240- 2 H=4800 271530520154
E"p INT 20 272330529605 |/ /R & ¥ A& (F1)8-12340-18C-24° 0 [Hydraulic tube assembly (straight) 8-L2340- 2 H=5000 271530520155
6" 21 910100300056  |4%4£GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 1
15
s Mihdr (=44 AH) /Short |ift cylinder (three-stage full free mast)
J#5 /N0 %5 /SN % #%/Name Name #%/0TY| %i2/Remark
271544518001 JHI6T.(M)(H=4000) Oil cylinder (M) ® 56 x®45 x497 1 H=4000
271544518002 T (M) (H=4350) Oil cylinder (M) ® 56 x®45 x597 1 H=4350
A 271544518003 L. (M) (H=4500) Oil cylinder (M) ® 56 xd45x 747 1 H=4500
271544518004 T (M) (H=4500) Oil cylinder (M) ® 56 x®45 x897 1 H=4800
271544518005 T (M) (H=5000) Oil cylinder (M) ® 56 x®45 x997 1 H=5000
272344515001 T 25 LH1044-79 Lifting chain LH1044-79 1 H=4000
A T HEE 25 LH1044-81 Lifting chain LH1044-81 1 H=4350
B 272344515002  |#EETHE%LH1044-85 Lifting chain LH1044-85 1 H=4500
[ . A 272344515006  |#2THHE4LH1044-87 Lifting chain LH1044-87 1 H=4800
: 12;\.; 7 272344515004  |#2FHE4LH1044-95 Lifting chain LH1044-95 1 H=5000
: 3\_% C 271598510002  |&EHAEHLL(H AIEL) Seal repair kit (middle cylinder) 1 1,5
| 1 A By A2 Pl Shaft with 40 x 50 x 6 _11 1
N 2 A HHTH DH40 x 48 x5 X 6.5 1
| AN 3 A WE R % Built-in cylinder head 1
I 8 4 A RFERRE] Built-in cylinder 1
| e ) 5 A P Fr53X63X3 53 x63x3 block shice 1
: };-/ '/.10 6 A EHANES The bottom right 1
[ v 7 A h FEFT The piston rod 1
: N i//ﬂ 8 A %8 The piston 1
5 T 9 9 A S KFF58X63X13 Bearing ring 58 x63x13 1
- hdl 10 A AT i R A0X44X20 Steel back bearing 40X44X20 1
L 11 A o [# O-rings D68X3. 1 1
12 A FLH % 4t el Hole with 53 *63* 6 _11 1
13 940800600004 |84/ P8O Holding hoop assembly $80 1
14 271544520003  |$EEOLR Sprocket Rack 1
15 271544520002  |$ECEE Sprocket washers 5
16 940200500014  |#EFEHHA780307-090XP35X21 Sprocket bearings 780307-® 90X ® 1
17 271544520001  |HEECTHHH Sprocket pin shaft 1
18 910401300018  |Fl 51+ | GB894.1-35 Shaft with elastic retaining ring 2
19 910400100008 | FHEIGB97.1-12-200HV Plain washers GB97.1-12-200HV 1
20 910400500008  |SHEEHEIGBI3-12 Spring washers GB93-12 1
21 910100400009  |iZ4:GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1

2025.
2025.
2025.
2025.
2025.
2025.

2025.
2025.
2025.
2025.
2025.

C19% %24°
198 7%24°
N9 F 7 24°
N9 F 78 24°
192 %24°
192 %24°

C19% %24°
C19% %24°
C19% %24°
. 19% %24°
198 7%24°

B e R



i, o

[

[{=]

)?‘%/NO 457 /SN 4 #r/Name Name ¥ E/QTY #-7%/Remark
271544516001  |HIT(H=4000) Oil cylinder ® 35 x®40 x1295 2 H=4000
271544516002 | (H=4350) Oil cylinder ® 35 x®40 x1425 2 H=4350

A 271544516003  |HTT(H=4500) Oil cylinder ® 35 x®40 x1475 2 H=4500
271544516004 | (H=4500) Oil cylinder ® 35 x®40 x1575 2 H=4800
271544516005  |#i#L(H=5000) Oil cylinder ® 35 xP40 x1625 2 H=5000
274044510028  |#CSH4Es4LH1034-99 Lifting chain LH1034-99 2 H=4000
272344514001 |{E&EFAHESHLH1034-105 Lifting chain LH1034-105 2 H=4350

B 272344514002  |{E&EFAHE4LH1034-109 Lifting chain LH1034-109 2 H=4500
271544514002  |{E&EFAHEAKLH1034-115 Lifting chain LH1034-115 2 H=4800
274044010023 |{E&FAHE4LH1034-121 Lifting chain LH1034-121 2 H=5000

C 271598510001 | % BHH A& B0 (Re THih L) Seal repair kit 2 o

1 A DH35 DH35x43x5x6. 5 1

2 A 14 Fr35x45x3 Catch 35 x45x3 1

3 A HiFH35 Shaft with 35 x45x6 1

4 A T 5 Cylinder head 1

5 A OZ![E| O-rings D45x3. 1 1

6 A TEIEFT The piston rod 1

7 A L spring 1

8 A s Buffer core 1

9 A THIE The piston 1

10 A 5] WRAT Guide screw 1

11 A 37 AR C35X40X14 Bearing ring C35X40X14 1

12 A N cylinder 1

13 A O%Yp o-rings 1

14 A By o HR] Explosion-proof valve 1

ﬁm«

*\j/




